28810-G01

A Textron Compa

ny

SERVICE PARTS MANUAL

ELECTRIC POWERED UTILITY VEHICLE

STARTING MODEL YEAR: 2004



SERVICE PARTS MANUAL

ELECTRIC
UTILITY VEHICLES

MPT™ 800
INDUSTRIAL™ 800
HAULER™ 800
COMMANDER™ 280

E-Z-GO Division of Textron, Inc. reserves the right to make design changes without obligation to make these changes on units previously sold and the informa-
tion contained in this manual is subject to change without notice.

E-Z-GO Division of Textron, Inc. is not liable for errors in this manual or for incidental or consequential damages that result from the use of the material in this
manual.

CUSTOMER SERVICE DEPARTMENT IN USA PHONE: 1-800-241-5855 FAX: 1-800-448-8124
OUTSIDE USA PHONE: 010-1-706-798-4311 FAX: 010-1-706-771-4609
E-Z-GO DIVISION OF TEXTRON, INC., P.0.BOX 388, AUGUSTA, GEORGIA USA 30903-0388

Service Parts Manual Page i



NOTES

To obtain a copy of the limited warranty applicable to the vehicle, call or write a local
Distributor, authorized Branch or the Warranty Department with vehicle serial number and
manufacturer code.

The use of non Original Equipment Manufacturer (OEM) parts may void the warranty.

Overfilling of batteries may void the warranty.

BATTERY PROLONGED STORAGE

All batteries will self discharge over time. The rate of self discharge varies depending on the
ambient temperature and the age and condition of the batteries.

A fully charged battery will not freeze in winter temperatures unless the temperature falls
below -75° F (-60° C).

As with all electric vehicles, the batteries must be checked and recharged as required or at a
minimum of 30 day intervals.

Page ii Service Parts Manual




TABLE OF CONTENTS

SECTION Page No.
HOW TO USE THE SERVICE PARTS MANUAL . . ..ottt e et e e e ettt v
ILLUSTRATED PARTS BREAKDOWN . . . .\ttt ettt ettt e e e e e e e e e vii
ACCELERATOR . . oottt e e et e e e e e e e A-1
BATTERY CHARGER (ON BOARD). . . .\t oottt ettt ettt et e e e e e e e e e e e B-1
BATTERY CHARGER (PORTABLE) . . . .\ttt ittt ettt et e et e et e e B-9
BATTERY CHARGER (LESTER = CE) . .\ oottt ettt ettt e e e e e e e e e B-17
BODY & ¢ c-1
BRAKE S . .\ttt D-1
BRAKES - FRONT DISC . . . o oottt ettt ettt e e e e e e e e e e e e D-9
CAB E-1
DIRECTION SELECTOR . . . . oottt ittt e e e e e e e e e e e e e e F-1
ELECTRIC MOTOR. . . oottt ettt et e e et e e e e G-1
ELECTRICAL SYSTEM . . oottt ettt e e e et e e e e e H-1
ELECTRONIC SPEED CONTROL . . .\ttt ettt ettt e e e e e e e e e e e J-1
FRONT SUSPENSION / STEERING. . . ..\ttt et ettt e e e e e e e e e e e e e K-1
REAR AXLE . . . oottt ittt e e et L-1
REAR SUSPENSION . ..ottt e et et e e e e M-1
SEATING . . oottt et N-1
TRUCK BED, MANUAL LIFT ..ottt ettt et e et e e e e e Q-1
TRUCK BED, ELECTRIC LIFT & ottt et et e e e e et e e e e e e e e Q-9
WEATHER PROTECTION . ..\ttt ittt ettt e et e e e e e e e e R-1
WHEELS AND TIRES . . .\ oottt ettt et e e e e e e e e e e e e e e S-1
SPECIALTY PRODUCTS . ..ottt ittt ettt et et e e e APPENDIX A-1
OPTIONS/ACCESSORIES . . . oottt ettt et e e e APPENDIX B-1

Service Parts Manual Page iii




TABLE OF CONTENTS

Notes:

Page iv

Service Parts Manual




HOW TO USE THE SERVICE PARTS MANUAL

This manual is divided into several sections:

GENERAL INFORMATION
* TABLE OF CONTENTS
* HOW TO USE THE SERVICE PARTS MANUAL

ILLUSTRATED PARTS BREAKDOWN
¢ Contains illustrations and parts lists for all systems of the vehicle

APPENDIX
¢ Contains a listing of specialty products and options/accessories

INDEX OF MAJOR COMPONENTS

¢ Contains a listing of parts (excluding hardware) grouped by part number and description and indicates on which
page(s) they can be found

USE OF THE MANUAL

To use this manual, consult the TABLE OF CONTENTS (page iii) or the INDEX OF MAJOR COMPONENTS (located at
rear of this manual) to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation. Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual
for its location) and note the complete number shown on the plate. It is important that the serial number of your vehicle
and its model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see BODY located in the lllustrated Parts Breakdown section of this manual for its loca-
tion) and note the complete nhumber shown on the plate.

Service Parts Manual Page v



HOW TO USE THE SERVICE PARTS MANUAL

Left hand illustration page ) _
(continued on right hand page Parts list (continued on
if required) rear of page if required)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the INDEX OF MAJOR COMPONENTS and
select the most appropriate component description.

* Turn to the page number indicated and locate the part description in the parts list. Read the full accompanying
description for specific information regarding the part that was not shown in the index.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

2. IF YOU KNOW THE PART NUMBER
* Use the INDEX OF MAJOR COMPONENTS to find the page(s) the part number appears on.

* Turn to the page number indicated and locate the part number in the parts list. Refer to the accompanying descrip-
tion for specific information regarding the part.

* From the parts list, obtain the item number assigned to it and confirm that the part selected is correct by verifying
it with the pictorial representation on the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the lowest assembly sold by Service Parts. The asterisk (*) indicates that the part depicted is
not available for purchase.

NOTE: Descriptions are indented under the assembly that they are used on. That assembily is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

To facilitate the maintenance and repair of the vehicle, a Technician’s Repair and Service Manual is
available from the Service Parts Department.

Page vi Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual Page vii




HOW TO USE THE SERVICE PARTS MANUAL

Page viii

Service Parts Manual




Service Parts Manual Page ix




ACCELERATOR

1 - Includes Items 2 - 37

To Harness
from
Direction
Selector

Ref Acl 3-1

Page A-1 Service Parts Manual



ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. [ 1 2 3 4 5 DESCRIPTION QTY.
1 [3333G0Y | PEDAL BOX ASSEMBLY (INCLUDES ITEMS 2 - 37) ...cooomveocreeeneeeseeesreon 1
2 70116-G02 ACCELERATOR PEDAL BRACKET .......oouvoeeveeneeeseeoeeeeeesees e 1
3 00984-G02 SCREW, #8 - 10 X 1/2" LG. wercveoeveeeeeeeeeseeeeeeieseeeeseeeeeeeseseee s 4
4 P5853-GU]] PEDAL BOX AND COVER .......ovvimrrreeriocseensesssesssesssesseesssee s 1
5 pUGBZ-GH SCREW, #8 - 32 X 3/4" LG (STAINLESS STEEL) .....vvvrreeerreecreerreerrenne. 4
6 P5861-G0]] MICRO SWITCH.......ooorveoeeeeeeeeeeeseeeeeees e 1
7 00982-G01 SCREW, #4 - 14 X 5/8" LG ..e.cvooevereeeeeeeseeeeneeeeeseeesseeessseseesssesssssesee e 2
8
9 P5854-G0] INDUCTIVE THROTTLE SENSOR ....oovvorvieareresessssesseesssesesssssesseesseons 1
10 | pOUIB3GUY SELF THREADING NUT, 3/16" .......oooevorceeeeseseeeseesseesseessseesssss s 2
11 | PE55IGoT PLUNGER ... veereeemeeeeeeeeeeeses s ses s s s eee e 1
12 | puzBssy SETSCREW, #8 - 32 X 1/4" LG oooovveoeeoeeeeeeeeseeseeeeeeeeeeeee e 1
13 | pUS50-GZ LOCK NUT, 1/4 = 28 ...ooooooeeeeeeeseeeeeeeeveee e 1
14 | 777Gy SPRING RETAINER, 1/2".....oooevooeeveeeeseeeeseoeeeeessseeseseseese s 1
15 | 879Gy BUSHING ......ooveeoveeveoceeseesssssssss s 1
16 | [3046-G07 COMPRESSION SPRING .......oovveariaaeviassesssesesses s ssssssesesenees 1
17 | 787753 SPRING RETAINER, 3/8"........orvooereeeeoieeeoeseeeeseessseeseessseseseessesasseseesennnes 1
18 | (333200 ACCELERATOR ROD ......oovvoeveoeeeesseseseeseeeseeeseeeessesessesesesee e ssesessessneees 1
19 | pos3zG4 NUT, 5/16 = 24 ..o 1
20 | 10385-G4 CLEVIS YOKE (ADJUSTABLE) .......oveereeeereeeecseesseseseessseesseessssesessesessenes 1
21 | U383 CLEVIS PIN, 5/16" X 13/16" LG .....vorveeereeeeeeeeeeeeeeeeeeeeeeeeeeeseeeseeeneeeenes 1
22 | [I783BG] NYLON BUSHING ......oocvvovveocersesesssessses s sesssses s 3
23 | M7ZE5GT TEFLON WASHER, 5/16" .......oovooveeeveeeeeeeeeeeeeeeseseseessseesees e 1
24 | [MU3BTS3 COTTER PIN, 3/32" X 3/4" LG w..oooeveeeeeeseeeeeeeseeeeseeeeeeseseessee s 1
25
26 | 70134-GO1 PEDAL PIVOT PIN w..oooovooeeeiceeseeessseeseesseesss s 1
27 | pOIBE=GUY PUSH NUT, 5/16".....oococveoeeeeeeeeeeeseeeeeeeesaeeeeeesee e neeee e 1
28
29 | pEB7IGU3 WIRING HARNESS (PEDAL BOX ASSEMBLY) .......vvovreerreecisnereerernenes 1
30 | 3= LOOM FLEX, 3/8" X 6" LG (BULK) ......cveecrerrrerreeerreessseeeeeesseessssseeensee 1

Service Parts Manual


.?sku=73333G09
.?sku=25853G01
.?sku=00684G6
.?sku=25861G01
.?sku=25854G01
.?sku=00983G01
.?sku=26551G01
.?sku=00486G2
.?sku=00550G2
.?sku=17677G1
.?sku=17979G1
.?sku=73046G01
.?sku=17677G2
.?sku=73332G01
.?sku=00532G4
.?sku=10386G3
.?sku=17838G1
.?sku=17255G1
.?sku=10387G3
.?sku=00986G01
.?sku=25879G03
.?sku=17313G1

ACCELERATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [7EI8GY WIRE TIE ..ot 2
32
33 | 25799-GO1 ACCELERATOR PEDAL ASSEMBLY (INCLUDES ITEMS 34 - 37)............. 1
34 | pr8zEGo ACCELERATOR PEDAL PAD KIT (INCLUDES ITEMS 35 - 36)............ 1
35 | [E7E6GT OVAL RIVET, 3/16" X 7/16" LG...oouvvormversrineisesesiessssssssssssssse 6
36 | E7EIZGU ACCELERATOR PEDAL PAD .........oovvvoerreoieneeenesssseseseseeeeesseee 1
37 * ACCELERATOR PEDAL .......oovvvoviianrisessissssessssssssss s ssssesnonns 1
38
39 | poTI=G3 BOLT, 5/16 - 18 X 4/5" LG ....vounvverneersieiisseesss s 4

Page A-3 Service Parts Manual



.?sku=17618G1
.?sku=27844G01
.?sku=15766G1
.?sku=27512G01
.?sku=00715G2

ACCELERATOR

Service Parts Manual Page A-4



sisseyd

pi03 OQ WOl 1THM

NOILVTTVLSNI 431NNV —d

BATTERY CHARGER, ON BOARD

¥ uid Aejey
wol N1d

TT— T |
i
Jawojsuel] . gp
m\ﬁd Zt
L
8

€8 - € swa) sspnjoul - T

Service Parts Manual

Ref Bco 3-1

Page B-1



BATTERY CHARGER, ON BOARD

&

preog
nduj Jamod 1e
Aejay uo uado
AjrewloN o

\

GS

Y18 6 L

preog /@

[eJilile}e} /@W preog 1nduj
01 08 \ Jlamod uo
pi0D Od .\r 44X 0L

o /a

114 \% Jonoeded o1
G apoig oL B

NOILVTTVLSNI 43NHJO4SNVHL

3

8¢

0

==

Jlauwlojsuel |

.
oz

8T

Ref Bco 3-2

Page B-2

Service Parts Manual



BATTERY CHARGER, ON BOARD

BRN from Control Board
ORN from Control Board

WHT from AC Cord
WHT 77 from Relay Pin 3
BLK from AC Cord
BLK 76 from Relay Pin 1

Pin 3 - Wire 77 to Input Board "WHT"
Pin 4 - Wire 78 to Heat Sink Clip
Pin 5 - Wire 79 to DC Cord RED Wire A

Pin 1 - Wire 76 to Input Board "COM"
Pin 2 - Tab Adapter 82, RED wire from Control Board (B

BLK from Transformer

—— B K from

Qnsformer
GRN to

RED from Control Board

RELAY INSTALLATION

POWER INPUT BOARD
INSTALLATION

|

Front of
Charger

GROUNDING
DETAIL

Ref Bco 3-3

Page B-3 Service Parts Manual



BATTERY CHARGER, ON BOARD

BATTERY CHARGER INSTALLATION

Front of Vehicle

— CHARGER RECEPTACLE COVER =

Ref Bco 3-4

Page B-4

Service Parts Manual



BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G06 | POWERWISE™ CHARGER (ON BOARD) (INCLUDES ITEMS 3 - 83)............. 1
2
3 * CHASSIS ..o 1
4 DUST3-GH SCREW, #8 - 18 X 1 3/4" LG ....vveocveerereoeeeeeseoeieseseeeseseesesessesese s 2
5 pU559-G4 WASHER, #8 ......oovvooreeeoeeeeeesseeesseeeesesseseseseseeeeseesesseseessssesesaesses s 2
6 [I572-G3 EXPANSION NUT .....ooooooeeeceeeeeeeeeeeees e ee e 2
7 P8I0Z-GU] HEAT SINK ...oooooeeeeeeeeeee oo seseee s eese s enes e 1
8 pUI38-G3 SCREW, #6 - 32 X 3/8" LG .oooooeveeereeeeeeeeeeeoeseeeeseeeeeeeeeeseeeeeeeeee e 2
9 pU559-G3 WASHER, #6 ......coovvvoervvooceeoesseseesseeeesessesesesesesssseesssssasessesesssaessas s 2
10 | pUS67G3 LOCK WASHER, #6 .......oooorveeerereoeeeeeseseeseseeseseeseseessssees s eseee e 2
11 | posZsGy NUT, #6 = 32...oeooeveeeeeeeeeeeeeeeeeeeeeeseeeee oo see oo 2
12 | 18488-G1 DIODE ......ooooeeee oo 2
13 | pIoUSGOq SCREW, #6 - 19 X 5/16" LG ..c.cvveoeveerereeeereeseeeeseessseessesesessseeee e 3
14 | pUSE9G3 WASHER, #6 ......coovvoorveeeeeeoeseeeeeseeeeeseesesseseseeeeoeeeeeseeesseseseeeesesseenenens 3
15 | EBIIIGol SUPPORT SPACER ......ooovviineeeeeseseeeseesesiesssesesesssssssssesessssss s eses e 3
16 | PBIIO-GUY ELECTRICAL CLIP ......oooeveoeeeereseeseeeeeeeesese s 1
17
18 * 0701V, = = SO 1
19 | pBI0ZGOY HANDLE .....oovvooveoeeeeeeeeeeeeeee e ee oo 1
20 | pUEIEG3 SCREW, #8 - 18 X 1/2" LG oovoorvveeeeeeeeeeeseeeeeseeeeseoeeeseeeeeseseseeneee e 6
21 | EBIZ6GO] LABEL (VENTILATION) ......covvoieeeoeeeoeeeeeeeee e 1
22 | EBIZEGOR LABEL (CORD CONDITION).......c.oorvrererrereseseeeseeeseseesssesessesessesseseasese 1
23
24 | PBITIGUY CAPACITOR BRACKET ....ooocvomevereeeeeeeseesseesseessseeseeeseesesee s 1
25 | PBIDI=GOI CAPACITOR ...oooevoeeeeeeeeeeeeees e 1
26 | pUYBIGOI SCREW, #8 - 32 X 3/8" LG w.coooovveererereeeeeeeeseeeseeeseeesssesnessenesesessesenesenee 3
27 | puaETyH BOLT, 1/4 - 20 X 5/8" LG ..vvooveereeoereeeeeeeeeeeseseeeseeeessseeeeeeesee e 3
28 | mozZrsZ LOCK NUT, 1/4 = 20 ...coooeeeeeeeeseeeeeeeeeeeeeeeeeeesee s 3
29 | [U3BETGH AC CORD ..o eee e eesse e 1
30 | M3557G3 STRAIN RELIEF (AC)....vvooeveeeeeeoeeeeeeeeeeeeesseeeeees e eeeanessenes e 1

Page B-5

Service Parts Manual



.?sku=00513G6
.?sku=00559G4
.?sku=11572G3
.?sku=28104G01
.?sku=00138G3
.?sku=00559G3
.?sku=00559G3
.?sku=00567G3
.?sku=00525G5
.?sku=01005G01
.?sku=00559G3
.?sku=00559G3
.?sku=28111G01
.?sku=28110G01
.?sku=28102G01
.?sku=00614G4
.?sku=28136G01
.?sku=28136G02
.?sku=26979G01
.?sku=28109G01
.?sku=00969G01
.?sku=00414G5
.?sku=11027G2
.?sku=19388G5
.?sku=13557G2

BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [3557G3 STRAIN RELIEF (DC)..oovvooevveoeeeeseveseeeeeeeeseeeseess e 1
32 | [333LGUY DC CORD ASSEMBLY (INCLUDES ITEMS 33 - 37) ...coovrvverererseeeeeneone. 1
33 | 28108-G01 DC CORD ....oovooceeeeeeeee e 1
34 | [E33Ts3 RING TERMINAL, 3/16" ........o.oorvveereeeoeereeeeeeeessseeeeseesseeeeseesessanese 2
35 | 11343-G1 RING TERMINAL, 5/16" ........o.oorvveerreeesereeeeeeeessseeeseesseeseseesesesanese 2
36 | [7UBZGH FEMALE TERMINAL ......ooovoimieeeeseeeseoeseeeeeeeeeesee e eseeeeeeee e 2
37 | 22476-G1 HEAT SHRINK TUBING -.....o.ooooevereeeeeeeeeeeeeeeeeeeeeeees e AR
38
39
40 | pZOOIGH ISOLATION MOUNT w....ooovooimeeeeeeeseseee s 4
41 | DITIO=GUY WASHER, 1/4" (STAINLESS STEEL)......ovvrveeeveereeereeeeseeeeseesssneseseessnenes 4
42 | pUBBAGY LOCK WASHER, 1/4" (STAINLESS STEEL) ....ovovveeceeeeeeereeeseeeseeeeeee 4
43 | pUs3ZCa NUT, 1/4 = 20 ..eooeoeoeeeoeeeeeeeeeeeeeeee e eeesees s 4
44
45 | pPBIUSGUY AMMETER .....ooovvoimvooaeesioeseseessoees s ssese s sesss e 1
46 | 00984-G01 SCREW, #8 - 10 X 1/2" LG ovvoovveerevereeeeeeeeeeseseessseessssesessesesesessesee e 2
47 | pUSSIGA WASHER, #8 ......oovveoeeeoseeesseoeseeeseeeeseeeessessees e s e 2
48 | DIOUZGUY BRASS WASHER, #10 ........oooveorveeeeeoeeeeeseeeeeeseesseeeessssesesssses s 4
49 | pZEBIGR SHOULDER WASHER, #10 .......covvvorereoneeeeseeeieseesesseeeseesesesseseseesesesee 1
50 | pO77I=GH NYLON WASHER, 3/8"......ovveereeeereeesereeseseeeesesessseseesssesseseeseeeessasese 1
51 | 00528-G4 NUT, #10 = 32 (BRASS) .....oooreeereeoseeeeeeeeseeeeeeseeeseeeessseeeeeeses e 3
52 | EBIOGGO] 5O AMP FUSE........oorvvooceeeeeesesesssessseeesses s sssess s esses s 1
53 | pUSBEEGH LOCK WASHER, #10 .......ovvveeeeeoeeeeeoeeeeeeeeeeeeeeess e eeseeeeeeeeeeseeeee e 4
54 | pU378G4 SCREW, #10 - 24 X 1/2" LG oooovverveeeeeeseeeneeeeeseeesesee s 2
55 | pUSZ6-G3 NUT, #10 = 24 ..ooovoooeeeeeeeeeeeee oo 2
56 | EBID3GOl TRANSFORMER .......oovvtomveoaceeoseseesseeieseeessseeeeseseses s eessnesessnnens 1
57 | E7877=GU1 SPACER SUPPORT .......oovmireeeeeeeeeeoeeeeseeeseeeseeeseses e s 4
58 | [7BI8GH WIRE TIE c..ooveoeveeeeee e ese e eese e 3
59
60 | pU37ZG3 SCREW, #8 - 32 X 3/8" LG ..ooorvveereeereeveoeeeeeeeseeieseeeeseeseeseseseeeeseasesesanee 1

Service Parts Manual

Page B-6



.?sku=13557G3
.?sku=73331G06
.?sku=11343G3
.?sku=17064G1
.?sku=22009G1
.?sku=01110G01
.?sku=00664G7
.?sku=00532G1
.?sku=28105G01
.?sku=00559G4
.?sku=01003G01
.?sku=22589G2
.?sku=00771G6
.?sku=28106G01
.?sku=00565G5
.?sku=00378G4
.?sku=00526G3
.?sku=28103G01
.?sku=27877G01
.?sku=17618G1
.?sku=00372G3

BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 P5977-G33 16 GA WIRE (GREEN 4") ..o veseeseesse e 1
62 pU565-G4 LOCK WASHER, #8 ....oovuiiiriesiesisiesissss e 1
63 pO526-G1 NUT, #8 = B2 1
64
65 * LABEL (POWERWISE™) ..t 1
66 28126-G01 CONTROL BOARD......coiiiieieeeeieiite s e e e e e e e e e ee et re e e e es 1
67 28126-G03 POWER INPUT BOARD.....coiiiiiiiiiiiit et s 1
68
69 PU664-G1 LOCK WASHER, 1/4" (STAINLESS STEEL) .....ccviviiiiiiie i, 2
70 pU532-GZ NUT, /4 = 28..eceeeeeeeeeeeeeeeeesee e 2
71
72 EI971-G4 RELAY ..ottt et 1
73 pUI38-G4 SCREW, #6 - 32 X 1/2" LG ettt 2
74 [Z390-GY LOCK NUT, #6 = B2 ...eocvoeeeeeeeeeeeeeeeeeeeeeseeeeeseeseeseenasaes s esessesnae s 2
75
76 25977-G38 16 GA WIRE (BLACK 4") (from Relay 1 to Power Input Board "COM") ....... 1
77 25977-G37 16 GA WIRE (WHITE 5") (from Relay 3 to Power Input Board "WHT")........ 1
78 25978-G161 18 GA WIRE (BLUE 6") (from Relay 4 to Heat Sink clip)........c.coccvveiinnnnen. 1
79 25978-G162 18 GA WIRE (YELLOW 6") (from Relay 5 to DC Cord "RED").............ueeueee. 1
80 25978-G163 18 GA WIRE (BLACK 7") (from Transformer S2/S3 to

Control Module "BIack™) ........uueiiiiiiiieeee e 1
81 [790Z2-G1| TAB ADAPTER (on Power Input Board "WHT" w/ 77 & AC Cord WHT) ...... 1
82 Eg8305-GU7 TERMINAL ADAPTER (on Relay 2 w/ Control Board RED)............c..ccc...... 1
83 g7Z85-GU7 TERMINAL ADAPTER (on Relay "COM" w/ 76 & AC Cord BLK)................. 1
84
85 [[1868-GO7 SHIELD ASSEMBLY (INCLUDES ITEMS 86 - 88)....cccieiiiiiiiiiiiiiiiiiiiiee e 1
86 71967-G01 SHIELD .ot 1
87 22045-G01 CORD HOLDER ... e e e e ae b e 1
88 10570-G01 RIV E T e ettt e e e et e e e e eee 2
89 pUI06-GH SCREW, #12 - 24 X 3/4" LG ..ottt 2

Page B-7

Service Parts Manual



.?sku=25977G32
.?sku=00565G4
.?sku=00526G1
.?sku=00664G7
.?sku=00532G2
.?sku=21971G4
.?sku=00138G4
.?sku=14390G9
.?sku=17902G1
.?sku=28305G01
.?sku=27285G01
.?sku=71968G01
.?sku=00106G6

BATTERY CHARGER, ON BOARD

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
920
91 | mouZrsZ LOCK NUT, 1/4 = 20 oooooeeeeeeeeeeeeeeeeeeeee e 4
92
93 | 73173-GOL | COVER PLATE ....ooooiooeeeeoieeeeeeeeeeseeeeseseeeeseeeese s 1
94 | M@BULGIQ | RIVET, 3/16" X 7/16" LG (ALUMINUM).........cooooceeereeeneeeesereseeeeseeeeneeeeeeene 4

Service Parts Manual

Page B-8



.?sku=11027G2
.?sku=14601G10

BATTERY CHARGER, PORTABLE

Wire

Transformer

7
E/
.
< %/20

1 - Includes Items 2 - 72

RED from
Control Board

Ref Bcp 3-1

Page B-9 Service Parts Manual



BATTERY CHARGER, PORTABLE

(with 28)

;ﬁ////%

/A

BLK from
Transformer

Ref Bcp 3-2

Service Parts Manual Page B-10



BATTERY CHARGER, PORTABLE

n
D

32 - Includes Items 33 - 42 (Er

DC CABLE INSTALLATION

®

45

Chassis

Heat Sink

AMMETER INSTALLATION

Ref Bep 3-3

Page B-11 Service Parts Manual



BATTERY CHARGER, PORTABLE

Ref Bep 3-4

(D)
&

To Diode
=
S 54
To Capacitor .
P i/ BLK to
To XF on Power o DC Cord
Input Board & _— e

To Normally Open \M i
on Relay at Power /é — %ﬁ\
Input Board\(\ ®\
T =

\j %6

TRANSFORMER INSTALLATION

BRN from Control Board
ORN from Control Board
WHT from AC Cord
BLK from AC Cord
BLK from Transformer

GRN from
AC Cord

Front of
Charger

POWER INPUT BOARD
INSTALLATION DETAIL

GROUNDING

Service Parts Manual Page B-12



BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 28115-G04 | POWERWISE™ CHARGER (INCLUDES ITEMS 2 - 72) ..oovvvoeveceserienernnnes 1
2 * CHASSIS ..o 1
3 DU5I3-GH SCREW, #8 - 18 X 1 /4" LG ..ovveoeeeeeeeseeeeeeeeeeeseeeeseeeseseee e 2
4 pU559-G4 WASHER, #8 .....ooovvvocvoasesesseoesseessesssees s s ssesss s 2
5 [572-G3 EXPANSION NUT ..o 2
6 P8I04-G0]] HEAT SINK ..ooovooeeeeeeeeeeeeeeeeeseee e 1
7 pUT38-G3 SCREW, #6 - 32 X 3/8" LG. w..ceoovveereeeereesseenseiesseeesssseseseseessseesseas e 2
8 pU559-G3 WASHER, #6 ......oocvooeveoeeeoeeeeeeeeeeseseeesesseeseeeseeesseeseeeesese s s eeeennsens 2
9 00567-G3 LOCK WASHER, #6 .......oovvoreersesoessoeeseessosesessssssssssssssses s sssssssses s 2
10 | pUsZ5Gy NUT, #6 - B2.....oooveeoeeeceeoeseeeessessseessse oo 2
11 18488-G1 DIODE ... 2
12 | pIOUSGOY SCREW, #6 - 19 X 5/16" LG w..oovverveeeeeeseeeeeeieseeeseeeeeseoeeseee s 3
13 | pUsE9G3 WASHER, #6 ......oocvvoeveoecseeeeseeesesseesseesssassesssesessesese s sessss oo 3
14 | PBIIEGUY SUPPORT SPACER .......ccoomiveeeeeeeeeeeseseesseesseesssesseseseessse s 3
15 | E8IO=GOY ELECTRICAL CLIP ...t eseseesssses s 1
16
17 * (0701 =1 = OO 1
18 | EBI0ZGUl HANDLE ......oovoooveoceeeeeeeeeeeee e 1
19 | pUsIZEGA SCREW, #8 - 18 X 1/2" LG. w.rvoovveeveeereeseeeeseoeesessseee s s 6
20 | pUsETG3 WASHER, #8 .....coocvvoeveoeseeseseeesesseesseessssessessseesssssese s s essss s 1
21 | pBIZEGUY LABEL (VENTILATION) ....cooorvomeeeeeeeseoeseeeeeeeseeeneees e seseeeeen e 1
22 | pBIZEGUZ LABEL (DC CORD CONDITION) w..ocoouvvoererrsesesesesss e 1
23
24 | PBITIGUY CAPACITOR BRACKET ....ooocvomevereeeeeeeseesseesseessseeseeeseesesee s 1
25 | pBI0TGUY CAPACITOR ..o 1
26 | pOIBI-GUY SCREW, #8 - 32 X 3/8" LG. w...ooovverererreeeeseesesssssessssssssssesesssssessssessennnes 3
27 | puaETyH BOLT, 1/4 - 20 X 5/8" LG ..vvooveereeoereeeeeeeeeeeseseeeseeeessseeeeeeesee e 3
28 | mozZrsZ LOCK NUT, 1/4 = 20 ...coooeeeeeeeeseeeeeeeeeeeeeeeeeeesee s 3
29 | MU3BBR AC CORD ..o 1
30 | M3557G3 STRAIN RELIEF (AC) cveorveoeeeeereeeereeneeseeseseseeseesssessssesesessessesassssnesennnes 1

Page B-13

Service Parts Manual



.?sku=00513G6
.?sku=00559G4
.?sku=00559G4
.?sku=11572G3
.?sku=28104G01
.?sku=00138G3
.?sku=00559G3
.?sku=00559G3
.?sku=00525G5
.?sku=01005G01
.?sku=00559G3
.?sku=00559G3
.?sku=28111G01
.?sku=28110G01
.?sku=28102G01
.?sku=00614G4
.?sku=00559G4
.?sku=00559G4
.?sku=28136G01
.?sku=28136G02
.?sku=26979G01
.?sku=28109G01
.?sku=00969G01
.?sku=00414G5
.?sku=11027G2
.?sku=19388G4
.?sku=13557G2

BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [3557G3 STRAIN RELIEF (DC)..oovvooevveoeeeeseveseeeeeeeeseeeseess e 1
32 | 28137-G01 DC CORD AND HANDLE ASSEMBLY (INCLUDES ITEMS 33 - 42)............ 1
33 | FBUsIGI PLUG (TOP HALF) .o.oooooeeeeeeeeeeeee e 1
34 | EUEIGI PLUG (BOTTOM HALF) ....ooovoreeeeeeeeeeeseeeeeeeeeeeesees e 1
35 | EUEIGA AUXILIARY CONTACT ...oovoorveesreoeesseeeeeeeseseseeesesesesesesessesesssseenenens 1
36 | 73331-G01 DC CORD ..o 1
37 | EUsrIGd MALE PIN.....oovooeoeeeeeeeeeeeeeeeeeeeeeeeseeeese e eeseeeeee s anese 2
38 | [305=GUY SCREW, #10 - 32 X 1/2" LG (BRASS) .....ovveoereeereeeeereeeeeeeeeeeeeseeeee. 2
39 | [EUsIGIY MAGNET ....oovvooreeoeeeeeseeeeseee e 1
40 | [3USLGIH SCREW, #6 - 32 X 1/2" LG (STAINLESS STEEL) ....ovvvorreerreerereon. 2
41 | F30SLGI LOCK NUT, #6 - 32 ...oooooocveoeeeeeeeeeeee e 4
42 | [F30RLGIY SCREW, #6 - 32 X 1" LG (STAINLESS STEEL) .....ooorvereeeceeeeeeenn. 2
43
44
45 | pPBIUSGUY AMMETER .....ooovvoimvooaeesioeseseessoees s ssese s sesss e 1
46 | 00984-G01 SCREW, #8 - 10 X 1/2" LG ovvoovveerevereeeeeeeeeeseseessseessssesessesesesessesee e 2
47 | pUSSIGA WASHER, #8 ......oovveoeeeoseeesseoeseeeseeeeseeeessessees e s e 2
48 | DIOUZGUY BRASS WASHER, #10 ........oooveorveeeeeoeeeeeseeeeeeseesseeeessssesesssses s 4
49 | pZEBIGR SHOULDER WASHER, #10 .......covvvorereoneeeeseeeieseesesseeeseesesesseseseesesesee 1
50 | pO77I=GH NYLON WASHER, 3/8"......ovveereeeereeesereeseseeeesesessseseesssesseseeseeeessasese 1
51 | 00528-G4 NUT, #10 = 32 (BRASS) .....oooreeereeoseeeeeeeeseeeeeeseeeseeeessseeeeeeses e 3
52 | EBIOGGO] 5O AMP FUSE........oorvvooceeeeeesesesssessseeesses s sssess s esses s 1
53 | pUSBEEGH LOCK WASHER, #10 .......ovvveeeeeoeeeeeoeeeeeeeeeeeeeeess e eeseeeeeeeeeeseeeee e 4
54 | pU378G4 SCREW, #10 - 24 X 1/2" LG oooovverveeeeeeseeeneeeeeseeesesee s 2
55 | pUSZ6-G3 NUT, #10 = 24 ..ooovoooeeeeeeeeeeeee oo 2
56 | EBID3GOl TRANSFORMER .......oovvtomveoaceeoseseesseeieseeessseeeeseseses s eessnesessnnens 1
57 | E7877=GU1 SPACER SUPPORT .......oovmireeeeeeeeeeoeeeeseeeseeeseeeseses e s 4
58 | [7BI8GH WIRE TIE c..ooveoeveeeeee e ese e eese e 2
59
60 | pU37ZG3 SCREW, #8 - 32 X 3/8" LG ..ooorvveereeereeveoeeeeeeeseeieseeeeseeseeseseseeeeseasesesanee 1

Service Parts Manual

Page B-14



.?sku=13557G3
.?sku=73051G11
.?sku=73051G12
.?sku=73051G27
.?sku=73051G14
.?sku=73051G08
.?sku=73051G15
.?sku=73051G16
.?sku=73051G10
.?sku=73051G17
.?sku=28105G01
.?sku=00559G4
.?sku=01003G01
.?sku=22589G2
.?sku=00771G6
.?sku=28106G01
.?sku=00565G5
.?sku=00378G4
.?sku=00526G3
.?sku=28103G01
.?sku=27877G01
.?sku=17618G1
.?sku=00372G3

BATTERY CHARGER, PORTABLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | EBI77-G34 16 GA WIRE (GREEN 4" LG) ...oovvvorveeereoseveseeeseeessseessees s esessesese 1
62 | pUSESG4 LOCK WASHER, #8 .......vooerveeeeeeeeseeeseoeeeeeeeeeeeeseeeeeeeee e eenee 1
63 | pUSZEGT NUT, #8 = 32...cooooeeeoeeeeeeeeeeeeeeeeee e eeee oo eee oo 1
64
65 * LABEL (POWERWISE™) .......orvvemveeeeeeeeseeeeeseoeesssesesessesseseeseeneesasnse 1
66 | 28126-G01 CONTROL BOARD (POWERWISE™) ........oovooreeoereeoeeeeseeeeeee e 1
67 | 28126-G03 POWER INPUT BOARD (POWERWISE™) ........ccooovromrererreseereeneeienneen 1
68
69 | DUBBAG] LOCK WASHER, 1/4" (STAINLESS STEEL) ......voorverrereeeereeeereesesseneeee 2
70 | pUS3ZGR NUT, 1/4 = 28..c.oooeeoeeeoeeeeeeeeeeeesee e 2
71
72 | 71785-G01 LABEL (REMOVE BATTERY) ......oorvoeieoeoeeeeeeeeeeseeeeeeeeeeee e 1

Page B-15

Service Parts Manual



.?sku=25977G32
.?sku=00565G4
.?sku=00526G1
.?sku=00664G7
.?sku=00532G2

BATTERY CHARGER, PORTABLE

Service Parts Manual Page B-16



BATTERY CHARGER, LESTER

Ref Bel 3-1

Page B-17 Service Parts Manual



BATTERY CHARGER, LESTER

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

CONNECTOR, CE APPROVED (OPTIONAL)

For service or replacement parts, contact:
Lester Electrical

625 West “A” Street

Lincoln, NE 68522

Phone: (402) 477-8988, FAX: (402) 474-1769

or ordering replacement parts:

Model Number:
Serial Number: (stamped into housing)

1 E8516-GU] BATTERY CHARGER, LESTER, 36 VOLT, PORTABLE WITH POWERWISE

Always provide the following information when requesting information

Service Parts Manual

Page B-18


.?sku=28516G01

BODY

L

S>>
e

i
%0 17 ‘ é
1 B
8 - Includes ltems 9 - 12 \ %‘/‘///// :
& > L
‘ 18 = !

Page C-1 Service Parts Manual



BODY

Service Parts Manual Page C-2



BODY

Service Parts Manual

Page C-3



BODY

HITCHES

T |

—

Clevis Hitch \% !
149 | /@f

Angle Hitch

Heavy Duty
Hitch

ASH TRAY
152 - Includes ltems 153 - 156

150
ﬂ( 145
‘ l
< S &
Al
K 147
S

9 e | %

-

N

N
—_
N
o

Service Parts Manual Page C-4



BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 70662-G01 | UPPER FLOORPAN.........co.ivermireemriscssaesssssssessssessssssssessssssssssssss s 1
2 [@BULGT] | RIVET, 3/16" X 9/16" LG (ALUMINUM) .........covveerveoecreeeeeeeeeeeeeeeseeeseeeseee 9
3
4 [OZ5TGUY | LOWER FLOORPAN.........oiviecveeceeeesesesessssessssssssssseesssese e essss s s 1
5 [EEULGT] | RIVET, 3/16" X 9/16" LG (ALUMINUM).........cooverrreocreereeeseeeseesesesseeseeen e 7
6 [UZ5ZGUT | ACCESS COVER.....oiooeeeeeeeeeeeeeeeeeeeeeeeeseeeeee e ene oo 1
7
8 [II5TGUY | INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 9-12) .oooooveoeennee.. 1
9 [II53-GU] DEFLECTOR (PASSENGER SIDE) .....ooouvvuerireeeseiesseerssessseessses s 1
10 | [II5EGUY DEFLECTOR (DRIVER SIDE)........ovuueveeereeesoseseseoessesseessseessssssses s 1
11 | pUBIETGH SCREW, #8 - 18 X 5/8" LG .....eeoeveoveeeeeeseeeeeeeseeeseseeseesseensee s 6
12 | [II58GUY INSTRUMENT PANEL INSERT (FOUR CUP)......oooomvverresrieneeneeereeennenne 1
13 | 71179-G03 | LABEL (SAFETY) (TEXT) wovouiveeeceeiseeoemeesesssesssessssssssssssssssssessssessssessssssssnee 1
14 | 74409-GO1 | LABEL (SAFETY) (PICTOGRAPH).......coommeeeeeeereeeemseeereiessesesesessssssesseeneene 1
15 | [ZZZ3TO0 | LABEL (ANTIFROLLBACK) ....ovvoocieeeeiceieecesesesssses s 1
16
17 | [EIZTOT | SPLASH PANEL ..oooiveceeeceeeeceeeeeeeeeeeeeeeeseeesea s 1
18 | [E8IEGY RATCHET FASTENER, 1/4" X 3/4" LG w...oovvoovveeeeeoeeeeeeeeeeeeeeeeeeeeeeseeneeseneene 1
19
20 | FIIEGOT | VINYL TRIM cooooociececeeeeceeeseeecseeeses e seessee oo 2
21 | [IUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) .....cooomvmieeeeeeeeeeeeeeseeeeeee e 10
22
23 | TL4B8B-G*™* | COWL.euooocoeeeeeoceoeeeeeeeeeeeeseeeeseee e eesee oo 1
24 | FIZBIGOY | NAMEPLATE (E-Z-GO) (OVAL) w.oooovvoocveoreeeeeeeeeeeeeseseeesesoeesseeseesssesesesnesesnenes 1
25 | PBIUZ-GOY | NAMEPLATE (JACOBSEN) (OVAL) ..ooooooriecreseeeeeseeseeesesesssessesssssesssessesssnsons 1
26 | 74401-GO1 | NAMEPLATE (CUSHMAN) (OVAL).....ivmomreeoereeemeeeeeseessssessssseessssesseessssssssnnnes 1
27 | EIOEEGOT | RIVET, 3/16" X 1" LG weovooeeeeeeeeeeeeeeeeeeeeeseeeeseseeeseeeesesesee e s eneeennens 9
28 | FIUSEGOT | RIVET, 3/16" X 1" LG weveooveeeeeoeeeeoeeeeeseeeeseeeeseeseaesssessseeseesnesessssessseessssansesenoens 6
29 | [I33BGUY | FENDER FLARE (DRIVER SIDE)........c.ooiiioireseeemeeeosseesesosesesssssssesssesseansens 1
30 | [I338GUZ | FENDER FLARE (PASSENGER SIDE).......coovioioieomeeoseeaeseseesesseesseesseseesennnes 1

Page C-5 Service Parts Manual



.?sku=14601G11
.?sku=14601G11
.?sku=70451G01
.?sku=14601G11
.?sku=14601G11
.?sku=70452G01
.?sku=71151G01
.?sku=71153G01
.?sku=71154G01
.?sku=00614G5
.?sku=71158G01
.?sku=74443G01
.?sku=71413G01
.?sku=16816G2
.?sku=71115G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71289G01
.?sku=28907G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71055G01
.?sku=71338G01
.?sku=71338G02

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

31

32 | BTIBBGUA | FRONT SHIELD ....ooooiooeceeoceeecseeseeeseeeseeeeseeeeseseseeeseses e es s 1
33 | FO7Z5GUZ | FRONT SHIELD BRACE .......oooioeeeeeeceeeseeeeeseeeeeeeeeeeseeeseeeeese e eneseneenn 2
34 | DIOBBGOY | SCREW, 1/4 - 20 X 112" LGoueveoerereeeeeeoesseesseosesessseessssesesssssssseas s 4
35 | [MEEETGH WASHER, 1/4" ....o.oooeveeeseeeeeeeeees e eeeeeeeeses s 2
36 | DIOSZSGUT | RIVET, KTR, 1/4" X 1" LG oooooeoieeeoceeeeeeeeseeeeeeeseeeseeeseeeeseeeeee e 2
37

38 | FBZEEGUZ | BUMPER ..o 1
39

40 | poOS/O-G3 WASHER, 5/16" .....oooeveoerreoeesesesesssesssssssesssss oo sssses s 2
41 | EBUEBGUA | SPACER, 1" ..ooioooceeeeeoeeeoeeeseeeseeeseeesoesese e seseese e 2
42 | EBUEBGUT | SPACER, 1/2"....oooooeeeoeeeoeeeeeeeeeeeeeeeeseeeeseeeese e sesee e enene oo 2
43 | pOYUSGY LOCK WASHER, 5/16"........oovvorereereeeeseeesseesseseseesssesssssssssssss s asseas s 4
44 | DIOZ5GUZ | BOLT, 5/16 - 18 X 2 1/2" LG weveooceeeceeoeeoeeeeeeeeeseeeseeeseseseeeeses s 4
45

46 | 71101-GO1 | COWL SUPPORT BRACKET .....ooivirieinieiseisssssesssesssssssesssses s 1
47 | FIIOZGUZ | SELF TAPPING SCREW, 1/4 - 20 X 1/2" LG coooovvooveeeeeereeeeeeeeeseeeeeeenesnnees 3
48 | FIOSEGUZ | RIVET, 3/16" X 1 1/8" LG woorveeceeeceeeeeoeeseeeeseeseeeseeeseeeeneeeeesesesees s 1
49

50 | [F5359-GUY | GLOVE BOX DOORS (BOTH SIDES)......cooiveomeeemeeecseeereosesossssesssesessssesseensons 1
51 | F5459-G0Z | GLOVE BOX DOOR (DRIVER SIDE) .......o.cooiveioeeieeiseeoseeoeseeseeissessesesnenenenns 1
52 | [5Z59-G03 | GLOVE BOX DOOR (PASSENGER SIDE).......coocomveieerresesressseissssossssessssensons 1
53

54 | FZBULGOY | LABEL (MPT™)...ooioioieiceeoceeecseseseesesesseesseeeesesesseee s eeeseessen s 2
55 | 74803-GOL1 | LABEL (800).......osireerreemeesrsssessssssssssesssssssssesssssssssssssssssssssssssas s ssessessssseos 2
56

57 | FZUYYSGOY | LABEL, TILT WARNING PICTOGRAPH .......coo.ovvioveeeeeereeeeeeeeeeeneeeeeeneneneees 2
58

59 | PBIISGUY | LABEL (JACOBSEN HAULER™) (DRIVER SIDE).......occooviomveecreesreerreinerennnes 1
60 | PBITE-GUZ | LABEL (JACOBSEN HAULER™) (PASSENGER SIDE) ......cooovveecerrereereiennens 1

Service Parts Manual


.?sku=27166G04
.?sku=70725G02
.?sku=01038G01
.?sku=16469G1
.?sku=01057G01
.?sku=74265G02
.?sku=00570G2
.?sku=75048G04
.?sku=75048G01
.?sku=00905G8
.?sku=01035G02
.?sku=71102G02
.?sku=71055G02
.?sku=75459G01
.?sku=75459G02
.?sku=75459G03
.?sku=74801G01
.?sku=74099G01
.?sku=28915G01
.?sku=28915G02

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | 74803-GOL | LABEL (800)........ommeoreeeereeeeseeeiessesoseseseseseessssesssssesesseseseeseseas s 2
62
63
64
65 | EBYSZGUY | LABEL (CUSHMAN COMMANDER™) (DRIVER SIDE).........ccoovmrveorrrerenneenne. 1
66 | PBISZGUZ | LABEL (CUSHMAN COMMANDER™) (PASSENGER SIDE)......ccoccoovvorveennn, 1
67
68
69 * SERIAL NUMBER PLATE ......ovvvomvveeeeeoeeeeeesseessseesesssessesess s assseaesssnesens 1
70 | [BUSBGH RIVET, BLACK (ALUMINUM).........oorvvorereeeereeeeeeeeseesseeeseeeesseses e 4
71 | EIB0ZGON | ROCKER PANEL (DRIVER SIDE)......c.coiiioireeooeeeioeeeeeeseeseseeeseeeeeeeeesseeesssneens 1
72 | [IS0TGON | ROCKER PANEL (PASSENGER SIDE).......oomiioieeeoieeeoomeeseseeeseeeeeeeeeseeessneens 1
73
74 | 11098-G6 LOCK NUT, 5/16 = 18 ..coocveeoeeeeeeeeeeeeeeeeeeeeeseeeeeeeseeses e enes e 2
75 | 70441-G02 | SEAT FRAME .......oivvoereoeocveoeesieesseessseessseeessses s esesesssssesesssesesesesss oo 1
76 | 00559-G8 WASHER, 5/16" ........ooovveorereoeeeseeseoeesseeesseeseseesessesesessssse s s 2
77 | 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..eeveoeveeereeeeeeeeeeeeeeeeeeseeeesee oo ennee e 2
78 | [UZOUGOL | SCREW, 3/8 - 16 X 1/4" LG..oooveoceeoeeeeeeeeeeeseeeseeeeeeeesees s 2
79 | poTIsG3 BOLT, 5/16 - 18 X 13/16" LG ...oovveeeeeeorereeeneeeeceeeeeeeeseeeseee s 4
80 | FOUAEGUZ | BATTERY RACK ...ooiioooceieceeoeeseeseeeeseeeesssseeeseseese s eees e e esesean e 1
81
82 | MB705GH SCREW, 1/4 - 20 X 1" LG.oovveoeveeoceeeeeeosesieseseesssesssessssssssesssessss s s 4
83 | E37Z5G3 SPACER .....ooeooeeeeeeeeeeeeeeeeeeeeeee e ee oo 4
84 | pUBEIGY WASHER, 1/4" ......ovooeeeoeeeeeeeeeeeseeeeseeee e eeeseeeeseeeees e enee e 4
85 | pUBILGZ LOCK NUT, 1/4 = 20 w.ooooeveoeeeeeseeeeeeeeeeeee e eeeeeeeees e 4
86 | 28971-GO1 | SILL PLATE TREAD (PASSENGER SIDE)......ccoooomveeomeeeeceriesseesseesneseanesenn. 1
87 | 28971-G02 | SILL PLATE TREAD (DRIVER SIDE) ........coimveioieeoreeeoeeeioneeossessneeoneeeeenee 1
88 | puZ7ISy HOLE PLUG, L/2" ..o oo 1
89
90 | [UBBIGUA | FLOORMAT (AXLE MOUNTED STEERING).....oooereveereeeereeeeseeeeeseeeeseeenneene 1

Page C-7

Service Parts Manual



.?sku=28952G01
.?sku=28952G02
.?sku=15058G6
.?sku=71502G01
.?sku=71501G01
.?sku=70200G01
.?sku=00715G2
.?sku=70046G02
.?sku=16705G1
.?sku=23726G4
.?sku=00559G7
.?sku=00891-G2
.?sku=20271G9
.?sku=70663G04

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
91 | [IBTIGZD | SEAT WRAP PANEL ......vooveoeeeeseeeeeeeeeeeseeeese e 1
92 | [OIBEGOY | PEDAL PIVOT COVER ......ooiiiooeeeoeeeeeeeeeeeeeeeeeeeseeee e eeeee e 1
93
94 | MUSZOGIT | RIVET, 5/32" X 916" LG w.ooooceeeereeeeeeeeeeeeeeeeeeeeseveeeeseeeses e 8
95 | EIBOTGOT | SEAT HINGE PLATE .....oiooooeeeeeeeeoeceeeseeeeeeoeeeeeeeseeeeseseeeesas s ensseeeeee s 2
96 | MUSZOGII | RIVET, 3/16" X 3/4" LG woooovooeeeeeeeeeeeeeeeeseeeeeeeeeeeeseeeeeeeneeee oo 4
97 | [IZ5IGOT | SIDE PANEL (DRIVER SIDE) ........iioeoceeeeeeeeeeeeeeseeeieseeseseeseseeesseeseeeeesennee 1
98 | [IZ5TGUZ | SIDE PANEL (PASSENGER SIDE).........oomoceoeooeeeeoseeeoeeeoeseeieseeesseeeseeeeeenee 1
99 | MUBZOGIO | RIVET, 5/32" X 916" LG w.oooocveeeeeeeeeeeeeeeeeeoeeeeeeseseeseseseses s 4
100 | 10570-G12 | RIVET, 1/4" X 112" LG oovoooeveeeeeeesseeeseeeesseeesseeeeeesseseeesese s essseese s 4
101
102
103 | FUZZETUT | SPLASH PANEL ....oooieoeeceeeeeeeeeeeeeseoeeseeeeese e eeesesesese s eeen e 2
104 | pOTI5GZ BOLT, 5/16 - 18 X 13/16" LG ..ooreveeeveeeeeeeeeeeeeeeeeeeeeeeseeeeeseeeesenesseeeseeeneneee 8
105
106
107
108
109 | 71224-GO1 | FENDER (DRIVER SIDE) ......ovuovvesveeeseeeeseeeseeeeeseseeseseseseseeseseeesssneeeannnens 1
110 | 71224-G02 | FENDER (PASSENGER SIDE).........coovveoveeereeeereeoeseseseseieseseeseseeeesesanensnneens 1
111 | 71224-G03 | FENDER WITH TAILLIGHT (DRIVER SIDE) ......ooovooveeoeeeoseeeeeee e 1
112 | 71224-G04 | FENDER WITH TAILLIGHT (PASSENGER SIDE).........ccovveorvveemrrereerissrressnnons 1
113 | DpUBYLGY LOCK NUT, 1/4 = 20 coooooeeoeeeeeeeeeeeeeeeeeeee oo 8
114 | pUBZZTGH WASHER, /4" ......ovooeeoeeeeeeeeoeeeeeoeeseeeeeeeeeeeeeeee e eee e eee s 8
115 | pUATZAGH BOLT, 1/4 = 20 X 3/8" LG ...oovveoeeeeeeeeeseeeeeeeeeee oo 4
116 | 71225-GO1 | REAR PANEL .......ooovoireveeeeeeseeeeeeseeessseessoeeese e esesesesese s e 1
117 | [E8I6GY RATCHET FASTENER, 1/4" X 3/8" LG w.....oovoooeeeeeeeeoeeeeeeeeeeeeeeeeeeeee e 8
118
119 | 71588-G03 | SEAT FILLER PANEL (DRIVER SIDE) .........covrvoreeoereeeoreeeeesereeseeeseeeeseseenneons 1
120 | 71588-G04 | SEAT FILLER PANEL (PASSENGER SIDE).......cooooooroeeeeeeerereemeeeeeeeeseresanneons 1

Service Parts Manual


.?sku=71379G21
.?sku=70135G01
.?sku=10570G10
.?sku=10570G10
.?sku=71609G01
.?sku=10570G11
.?sku=71259G01
.?sku=71259G02
.?sku=10570G10
.?sku=10570G10
.?sku=70244G03
.?sku=00715G2
.?sku=00891-G2
.?sku=00642G7
.?sku=00414G6
.?sku=16816G2

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
121 | EOS70GIT | RIVET, 5/32" X 916" LG ooovveeveeerrereseeeseseseseeesssssssessses s 6
122
123 | [ETB5GUN | LABEL (E-SHIELD™).....oooceeeoeeeeceeeeeeseeeeeeeeeeeee e 1
124
125 | [B3EBTU | HITCH RECEIVER ......ooiviiceeoecoeceee e 1
126 | pUZ63GA BOLT, 7/16 = 14 X 1 1/2" LG .ooovvooeeeeeeeeeeee oo 4
127 | pU9ZZ3 WASHER, 7/16" ...vooocveeereeeeeeeeeeeeeeseieeseseeeseseseses e eeesse s 4
128 | pU73EGY LOCK NUT, 7/16 = 14 ..o 4
129 | pUIZBGY SCREW, 5/16 - 18 X 1" LG..ooreveveercrercresseseesssessssessses e ssssssss oo 1
130 | 00559-G8 WASHER, 5/16" .....vvooveerreoesesssesssesssesssesssss s sssssses s s s 1
131 | 11098-G6 LOCK NUT, 5/16 = 18 ...vveeveeovereeeeeeeeeseseseeseseseeenseses e eessses s 1
132 | EZ3BBTUD | CLEVIS HITCH ..o 1
133 | [Z233GY CLEVIS PIN, 1/2" X 2 1/2" LG .ooveoeeveoeveeeseeeseeeeeesseessseese e 1
134 | [U3IEGY COTTER PIN, 2 1/2" LG.oovooeveeereeeeeeeeeeessesesseeesse s eessse s 1
135
136 | 21317-GO1 | CLEVIS PIN, 5/8" X 3" LG w.vooerveeerrercveeeeoseessssssessssssssssssssssssssssssssssssssssessssn 1
137 | EIBB3TY COTTER PIN, 15/32" X 2 11/16" LG ...ovvoerverrreeeeeeeeeeseeseeeeseiesseeesseseeseenesesnenes 1
138
139 | [Z3BIGOD | ANGLE HITCH oo 1
140 | 21317-GO1 | CLEVIS PIN, 5/8" X 3" LG w.oooerveeereerereeeeeeeesssesseseseesssssssessessssessssessssesnsssnesee 1
141 | EIBB3TY COTTER PIN, 15/32" X 2 11/16" LG ...oveoeveereeeeeeeeeeeseeeeeeeseeeeeeeene e 1
142 | [Z3ELGOZ | HEAVY DUTY HITCH . .ooioooioeoeceseeseeeceoeesssses s 1
143 | BI7BrGY HITCH BALL, L 7/8" w..oooveeeceeoeveeeeeeeeeeeeee e 1
144 | pUS66-GH LOCK WASHER, B/4" ......ovoooeveereeeeeeeeeeeeseeeeseseseesssesseessesaess s sseaes s 1
145 | 00702-G1L | NUT, B/4 = 16 ..ocoooeeeeeeeeeeeeceeeeeeeseeees s 1
146 | 21317-GO1 | CLEVIS PIN, 5/8" X 3" LG w.vvourveeerrercreeeeeseeesssessesssessssssssesssssssesssssssssesssssssssne 1
147 | EIBB3TY COTTER PIN, 15/32" X 2 11/16" LG ...ovveoverreeeeeeeeeeeeeeeseeeeseeeeeees e 1
148
149
150

Page C-9

Service Parts Manual



.?sku=10570G10
.?sku=74755G01
.?sku=74348G02
.?sku=00463G4
.?sku=00922G3
.?sku=00734G1
.?sku=00198G8
.?sku=74338G02
.?sku=14443G7
.?sku=19314G1
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=74339G02
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1
.?sku=74351G02
.?sku=31757G1
.?sku=00566G6
.?sku=21683G1
.?sku=21683G1
.?sku=21683G1

BODY

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
151
152 | FBI0GUA | ASH TRAY KIT (INCLUDES ITEMS 153 - 156) ......oooovveercreeeesiosssosesioeesisnonns 1
153 | 27731-GO1 ASH TRAY ...ooooioooseveoeeios e 1
154 | 27736-G01 GASKET ..ooovovieviieeises s 1
155 | [F5I08-GUZ BRACKET w..ooovvvtiivisie oo 1
156 | pUIO0-GA SCREW, #10 - 16 X 1/2" LG ..oovvvoeveereveoeereessoeeseseess s 4

Service Parts Manual

Page C-10



.?sku=75109G04
.?sku=75108G02
.?sku=00100G4

BRAKES

! If item 6 does not have hole indicated, \\
order the following replacement parts: 9
item 2: 11737-G1
item 3: 15932-G2
item 6: 70265-G01

Part of Frame

Accelerator
Pedal

18 - Includes Items 19, 20
22 - Includes Items 23 - 26

Ref Brk 3-1

Page D-1 Service Parts Manual



BRAKES

%

S
: ) 61
WHT \ 66
72 64
BLK g \ 73
o 70 75
74

53 - Includes Items 54 - 80
56 - Includes Items 57 - 59

2
‘ Brake Pedal (Vehicle With Brake Lights)

Ref Brk 3-2

Service Parts Manual Page D-2



BRAKES

20T ‘TOT sway sapnjoul - 00T
G6 ‘76 Swal| sepnjoul - €6

G6 ‘76 Swal| Sepnjoul - 26

T6 - /8 Sswal| sepnpuj - 98
G8 swal| sspnjoul - 8

€6 ‘T6-178 sewl| sepnjoul - €8
¢6 - 8 swal| sepnjoul - 28

.8 TOT

S[2IYSA JO Juoi4

RN

Ref Brk 3-3

Service Parts Manual

Page D-3



BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [UBIZ-GU4 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 - 10).....cvvmeveeereeereessesessssssesssssessssssssssssss s 1
2 [UBBI-GU] TORSION SPRING ........oovemrreeereseeeseeeeeseeeeeeeeeseeeeeeseeeeeeeeessee e 2
3 [U68Z-G0]] PIVOT PIN ooooveo oo eeeeeeeeeseeesee e esse s sss e 1
4 [Z062-GT] PUSHNUT, 5/16".......ooorveoeeeeceeseeeseeeesessaeseses s s 1
5 * BRAKE PEDAL ......oovorveoeeeeeeeeseeeseeeeeeeeseeeeseseseseeessseeeesesses e 1
6 [UBTL-GU] PARK BRAKE PEDAL ......oooorvmimveoeeeeeeoeseeseeeseeesesesseseeesees e eseeen e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) .....veorveoeeereeeeeeeeseseseeeseeeessesesseeseseesesssesee e 1

8 * SERVICE BRAKE PAD .......oovurveeeveeseoeeeeeseseseoeseeessesssesseseesseseese 1
9 * PARK BRAKE PEDAL PAD........cooorvvorriosriesseesssesssssssesesssesssassoons 1
10 | (566G OVAL RIVET, 3/16" X 7/16" LG w...ooovererreeceeereeseeeseseseesesessssessesnsenns 9
11
12 | [U58ZGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG (STAINLESS STEEL).......evveeeecrseereanee. 1
13 | [OSBLGUL | FLANGED BUSHING .....cooocveeeeeeceeeeeeeeeeeeeeseeeee e 2
14 | [OBZEGOL | TORSION SPRING .....oocveiceeeeeeeceeeseeeseeeeeeseseses e seseesesessesess s 1
15 | pUBA3GY WASHER, B/8" ......oooeeveorseeesesssssssesssesssesssss oo 1
16 | [I098-GYH LOCK NUT, 318 = 16 w..ooovvvveveeoceercseeesesese s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........ovvvevrerrreerrennee. 1
19 | pUYE3GUY SPHERICAL NUT, 5/16 - 24 w....oovooeveoeeooeeeeeeeeseeeseeeeses s 1
20 | [mUYsGY LOCK NUT, 5/16 = 24 ..o 1
21
22 | [UIB9-GO3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23-26)...... 1
23 | pBUBZGUY EQUALIZER BRACKET ......ooevureeiereeeeeeeeseeeeseseeeseeees e s 1
24 | pPBUB3GUY BRAKE COMPENSATOR BUMPER..........c.omvvrveereeesrieeeeeseeeeseeseeeeeeee 2
25 * BRAKE CABLE (DRIVER SIDE).........coovorveeerioseeesseesseesseessseesssssssses s 1
26 * BRAKE CABLE (PASSENGER SIDE) .........rverveereeecseesnseeseseessesssesseseee 1
27
28 | DIII=GUI | RETAINING RING, 13/32" (STAINLESS STEEL)....oooiveoreeeeeeeceeeseeeeeeneeneeen 4
29

Service Parts Manual Page D-4


.?sku=70612G02
.?sku=70681G01
.?sku=70682G01
.?sku=12064G1
.?sku=70611G01
.?sku=15766G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=01111G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [MOU38EG3 CLEVIS PIN, 5/16" X 13/16" LG ....ovvvveverrcreeesesssossssesssesssssssss s 3
31 | [mU38r3 COTTER PIN, 3/32" X B/4" LG ....voorveeeveeeeeeeeeeeeeeeeeseeeseeeseessseessees s 3
32 | @3 CLEVIS PIN, 5/16" X 5/8" LG ..oovverrveeeveeereiereeeeseeeeseeseeeseeeesesesseeesssseseseesesnenes 2
33
34 | FUBULGOY | KICK-OFF LINK...ooioooooooceeoeseeecseoeesesesesseesssessseessseesssseseessssssssss s sse s 1
35 | 7838 NYLON BUSHING........covvomeeoeeeeeeeseeeeeeee e eseeeeeoee s eees e see e 2
36 | pUB3EG TEFLON WASHER, 3/8" .......oouovvocveoesseieeseeeseesssesseesseessseesesesesenssessssessesneso 2
37 | 00559-G8 WASHER, 5/16" ......voocveoeeeeeseeseeeeseeeseeeeseeseesessseese s eses s seeeeseseesessessssssenes 2
38 | [MU3BS3 COTTER PIN, 3/32" X B/4" LG ....vooveeeveeeereeeseessseesssesssesssesssss s sssssessssssons 2
39 | [FOUIBGOY | KICK-OFF CAM PIVOT c.ooovocieceeseeiceiesieesseessse s ssesssenese oo 1
40 | [OUITGH FLANGED BEARING ......oovvomveoreeeceeeeeeseseeeseseseeessees s esesesessssesseen oo 2
41 | FOSBTGUY | KICK-OFF CAM.....oiomocooeeceeeeeoeeeeeeeeeeeeseeeesees oo ee s enene e 1
42 | [IZIEGUY | SETSCREW, 1/4 - 20 X 1/2" LG.oooeveoeeeeeeeeeseeseoesveeseeseseeeeeses s 2
43 | [@I3EGA SPACER ......ooveeeeeeeeeeeee s 1
44
45 | FOTIZGON | ADJUSTABLE BUMPER ......coooivieceeecsioseoseseeseseesssesssesssnsss s 1
46 | MCOZ7GY LOCK NUT, 5/16 = 18 .e.eveeveeevereeeeeeeeeseseseeesesesseesseeessseeseessseesss s 1
47
48 | FOUBTEGUZ | CATCH BRACKET w.ooooveoceeeeeseeeeceeesee e 1
49 | DUAIZGH BOLT, 1/4 - 20 X 3/8" LG ..orvoeoreeeereeeeeeeeeeseeessessessesess oo 2
50 | DUB5EGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) c....vooeveeeeeeeeeeeeeeeeeeeeseeeneeeeneee 2
51
52
53 | 70690-G02 | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......c.cvourveereeeesreeseesesseseeseesseessseesseessessssesseseenessneens 1
54 * BRAKE PEDAL ......oooorveoeeereceesseesseeesessssseses s s sssssses s sss s 1
55 | [FUBILGUY PARK BRAKE PEDAL .......oooeiurveoeseeeeesoeseesesesssesses e 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovuorveeeeeeseoeeeeeseeeseeeseeeeeeaeeeeseseeseene 1
58 * PARK BRAKE PAD...........oovoerieieeeoseeesssesseeessseeesesesssesssesssssesssas oo 1

Page D-5

Service Parts Manual



.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G02
.?sku=00414G6
.?sku=00654G2
.?sku=70611G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [5766-Gl OVAL RIVET, 3/16" X 7/16" LG .....oovveercveoereeseeeseseseesesseseeeeseeneseee 9
60
61 | 70258-G02 SERVICE BRAKE PEDAL PLATE .........omviorveeeeieeeeeeeeeseeeeeees s 1
62 | [UBZGUI PIVOT PIN ..o e eseeeese s 1
63 | [UEBLGUI TORSION SPRING .......cooooevoeeeeeeeeeeeeeseeseseeeseoesese e eeeseeeees e 2
64 | MZUBZGI PUSHNUT, 5/16"......oooeveoeeeeeeeeeeeeeeeeees oo 1
65 | pO737-GY SCREW, #10 = 24 X 7/8" LG ..ovvveoeeeeeeeeeeeeeeeseeieseoseeeeseeesseeeseeeee e 4
66 | PO73GI RUBBER NUT, #10 = 24 ....coooooreeoeeeeeeeeoeeeeeeeeeeeeoeeeeeees oo 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ooovveorereeneeeseeeseessseesssses s 2
68 | E7I37-GUI CONICAL SPRING ......oovvoeeeeeeeeeseeeeeeeeeesies oo eenes s 2
69 | 11098-G7 LOCK NUT, #10 = 24 ... 2
70 | 10606-G8 MICRO SWITCH.......ooorveoeeeeeeeeeeeseeeeeeee e 1
71 | pOSGH BOLT, #6 - 32 X L 1/4" LGooevveoeeeoeeeeeeeeeeeeesseeeeees s seeeseneseeeesesenesenee 2
72 | pUSEIGH WASHER, #10 ......oovvooeveoeeeeeseeeeseeees s seeseeeeeseeeseeseseseeese s seese e 2
73 | pOUS5IG3 WASHER, #6 ......ooovvvocvveocrseesseoeesseesssessessesss s esesssssesssasssss s 4
74 | pUSB5-G3 LOCK WASHER, #6 .......oooorveoemereeeseseseseeseseeseseeseseesssses s eneseasese 2
75 | posZEGH NUT, #6 = 32...cveooeeeeeeeeeeeeeeeeeeeeeeeee s eeese e esee e eee e eneeeeee 2
76 | E5EGH SCREW AND LOCK WASHER, #6..........oveerveeereereeseeseseeeesseeseeesseseeseeee 2
77
78 | M@EZBTGY FASTON TAB-......oooeveoeeeeeseeeeeeeeeeseseeeseeeeesseeeesses s anes e 2
79 | pEBUEGH WIRE HARNESS (BRAKE LIGHT) ........oiovooeeeoeeeeoeeeeeeeeeeeeeseeeeeeeeesnn 1
80 | [7EIBGH WIRE TIE woo.vooovveoeeeeoesioe s sesss s 3
81
82 | [FUYYBGUI | BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 84 - 95).................... 1
83 | [OYIBGUZ | BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 84 - 95) ........... 1
84 | 70794-G01 BRAKE SHOE KIT (INCLUDES ITEM 85).........o.erveerreeeesreeeeseeneesennses 2
85 * BRAKE SHOE .......oooovooeeeeeeeeeeeeoeeee e 2
86 | E792&GUl BRAKE SPRING KIT (INCLUDES ITEMS 87 - 91).....oovoreereerrersreeeneeane. 2
87 * UPPER SPRING .....oovoooevereeeeeeeeeeeeeeeeseeeeeeeeoeeeesees s 1
88 * LOWER SPRING .......coooverreoeemeeeeeeeeeeeeeeseeeees oo seseeesesseseseseeeneee 1

Service Parts Manual



.?sku=15766G1
.?sku=70682G01
.?sku=70681G01
.?sku=12064G1
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=70998G01
.?sku=70998G02
.?sku=27944G01

BRAKES

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
89 * PIN oo 2
90 * CUP AND SPRING ....oovooeeeeeeneeeseeeseeeeeese s ansesseseesseeea 2
91 * ADJUSTER SPRING ......c.orvmeveeeeeeseeeeeeoeeseeeseeeeseeesseeeeeeeseeneeseeeeeeee 1
92 | [Z=BZGo BRAKE ADJUSTER KIT (DRIVER SIDE) (INCLUDES ITEMS 94, 95)......... 1
93 | [ZEBZGUR BRAKE ADJUSTER KIT (PASSENGER SIDE) (INCL. ITEMS 94, 95)......... 1
94 * ADJIUSTER ..o 1
95 * TEFLON WASHER ........o.oorvoeeeeeoeeeeeseeeeseeeeee e eess e seeseeeeee e eesseeeee 2
9% | [7U83G3 BOLT, 5/16 - 24 X 1" LG ovoooveeeeeeeeeeeeeeoeeeeeee oo 8
97 | MEIZEGT LOCK NUT, 5/16 = 24 ..coooooeeoeeeeeeeeeeeseve e 8
98 | [MB385Gl WASHER, L13/16" ......o.ovoooeveeoeereoseeeeseeeeeseeseseseeseseesessesesseseseeses e 2
99
100 | [UIBEGY BRAKE DRUM ASSEMBLY (INCLUDES ITEMS 101 - 102).......coo.vveerrerrrennee. 2
101 * BRAKE DRUM .......oorveoreeereeseeeseseeseseeesseseseseseseesesseeessses s seese e 1
102 | [UB6ZGY LUG BOLT, 1/2 - 20 X 1 3/16" LG ..eorveeeveereeeeeeeeeeeeeeeeeeeeseeeeeseeeeeeeneeen 4
103
104
105 | [BZ87GY WASHER, 1 3/8" O.D. X 21/32" ......oorveereeeeeeeeeseeeeeeoeseeeseeeesee s 2
106 | [5283G] CASTELLATED NUT, 5/8 = 18 ......eovveoveeeeeereeeesesseeseseeseesesesseseesenesenee s 2
107 | [O387CY COTTER PIN, 1/8" X 1 1/2" LG evveoeveoeeeeeeeeeeeeeeeeeeeseeeeseeeseseeess e 2
108 | FAIZETUL | SPINDLE CAP......ooovoireeeeeeeeeeeeeeeveee e seeese e eeesesesese s eeessnese s 2
109
110 | FZ036GO03 | BRAKE CABLE BRACKET (PASSENGER SIDE).........coovveoreeeoecreeeerisssseennions 1
111 | FZU36GU4 | BRAKE CABLE BRACKET (DRIVER SIDE) ......ooroeoioeeeceeeeseeeeeeeeeeeeeseeeaenenns 1

Page D-7

Service Parts Manual



.?sku=72582G01
.?sku=72582G02
.?sku=17083G2
.?sku=15126G1
.?sku=15485G1
.?sku=19186G1
.?sku=19862G1
.?sku=15487G1
.?sku=15483G1
.?sku=10387G1
.?sku=74175G01
.?sku=72036G03
.?sku=72036G04

BRAKES

Service Parts Manual Page D-8



BRAKES - FRONT DISC

Accelerator
Pedal

18 - Includes ltems 19, 20
22 - Includes ltems 23 - 26

Ref Brh 21-1

Part of Frame

Page D-9 Service Parts Manual




BRAKES - FRONT DISC

Ref Brh 21-2

53 - Includes ltems 54 - 80
56 - Includes ltems 57 - 59

& <

BRAKE PEDAL
(VEHICLE WITH BRAKE LIGHTS)

Service Parts Manual

Page D-10



BRAKES - FRONT DISC

\\\‘&'\'
L

« 0@\ o

S (@gm(um

90 - Includes Items 91 - 103
105 - Includes Items 93 - 103, 106, 107

108 -Includes Items 94 - 97, 103

94

Y

o/
%

Ref Brh 21-3

Page D-11 Service Parts Manual



BRAKES - FRONT DISC

A19IN3ISSV HOLVNLOV
IMvHEg 3S1d LNOHd

oct

¥4

€EL- 9L sepnpoul - GLL

9[0IYaA JO U0

Ref Brh 21-4

Page D-12

Service Parts Manual



BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

1 [A723G01 | BRAKE PEDAL ASSEMBLY (WITHOUT BRAKE LIGHTS)

(INCLUDES ITEMS 2 = 1) c.ooovoecveseeeeeeessesesseeesssssssees s 1
2 [UBBI-GU] TORSION SPRING ........oovemrreeereseeeseeeeeseeeeeeeeeseeeeeeseeeeeeeeessee e 2
3 [U68Z-G0]] PIVOT PIN ooooveo oo eeeeeeeeeseeesee e esse s sss e 1
4 pI07I-GoT PUSHNUT, 5/16".......oovveoeeereceeeseeesseeesesssesesesssessees s 1
5 * BRAKE PEDAL ......oovorveoeeeeeeeeseeeseeeeeeeeseeeeseseseseeessseeeesesses e 1
6 74724-G01 PARK BRAKE PEDAL ........oooovmiiveeeeeeeoeeeeeeeeeseeeseeeseeeeeeseee e 1
7 70274-G01 BRAKE/PARK BRAKE PEDAL PAD KIT

(INCLUDES ITEMS 8 - 10) .....veorveoeeereeeeeeeeseseseeeseeeessesesseeseseesesssesee e 1

8 * SERVICE BRAKE PAD .......oovurveeeveeseoeeeeeseseseoeseeessesssesseseesseseese 1
9 * PARK BRAKE PEDAL PAD........cooorvvorriosriesseesssesssssssesesssesssassoons 1
10 | [E209GY OVAL RIVET, 3/16" X 15/32" LG w..oocvvvmrvecrrnereeseseensesssesssssseseesseessons 9
11 | pUs35Gy WASHER, TEFLON, 3/8".......oooveoeoeeeeeeeeeeeeeeeeseeeeeeeeseeeeseessees e 2
12 | [US8ZTGUN | SHOULDER BOLT, 3/8 - 16 X 4" LG ..oooveoeeeeeeoeeeeeeeeeseeeseeeeeeseeessse e 1
13 | [OSBLGUL | FLANGED BUSHING .....cooocveeeeeeceeeeeeeeeeeeeeseeeee e 2
14 | [OBZEGOL | TORSION SPRING .....oocveiceeeeeeeceeeseeeseeeeeeseseses e seseesesessesess s 1
15 | pUBA3GY WASHER, B/8" ......oooeeveorseeesesssssssesssesssesssss oo 1
16 | [I098-GYH LOCK NUT, 318 = 16 w..ooovvvveveeoceercseeesesese s 1
17
18 | 70272-G04 | COMPENSATOR ASSEMBLY (INCLUDES ITEMS 19, 20)........ovvvevrerrreerrennee. 1
19 | pUYE3GUY SPHERICAL NUT, 5/16 - 24 w....oovooeveoeeooeeeeeeeeseeeseeeeses s 1
20 | [mUYsGY LOCK NUT, 5/16 = 24 ..o 1
21
22 | [U9E9-GO3 | EQUALIZER AND BRAKE CABLE ASSEMBLY (INCLUDES ITEMS 23 - 26)...| 1
23 | pBUBZGUY EQUALIZER BRACKET ......ooevureeiereeeeeeeeseeeeseseeeseeees e s 1
24 | pPBUB3GUY BRAKE COMPENSATOR BUMPER..........c.omvvrveereeesrieeeeeseeeeseeseeeeeeee 2
25 * BRAKE CABLE (DRIVER SIDE).........coovorveeerioseeesseesseesseessseesssssssses s 1
26 * BRAKE CABLE (PASSENGER SIDE) .........rverveereeecseesnseeseseessesssesseseee 1
27
28 | [5G RETAINING RING .....ooovvoreeieeeeeeeeeeeeeeee e eseeeee e 4
29

Page D-13

Service Parts Manual



.?sku=74723G01
.?sku=70681G01
.?sku=70682G01
.?sku=01071G01
.?sku=16409G1
.?sku=20835G1
.?sku=70582G01
.?sku=70581G01
.?sku=70676G01
.?sku=00643G1
.?sku=11098G5
.?sku=00963G01
.?sku=11098G9
.?sku=70969G03
.?sku=28082G01
.?sku=28083G01
.?sku=12305G1

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | [MOU38EG3 CLEVIS PIN, 5/16" X 1" LG ..oreeovverreeocvessssesssessss s sseessss oo 3
31 | [mU38r3 COTTER PIN, 3/32" X B/4" LG ....voorveeeveeeeeeeeeeeeeeeeeseeeseeeseessseessees s 3
32 | @3 CLEVIS PIN, 5/16" X 3/4" LG ..oovvveverereeeeeeeeeeeseeseeeesseeeseeeeeeessesssseeseenesesnenes 2
33
34 | FUBULGOY | KICK-OFF LINK...ooioooooooceeoeseeecseoeesesesesseesssessseessseesssseseessssssssss s sse s 1
35 | 7838 NYLON BUSHING........covvomeeoeeeeeeeseeeeeeee e eseeeeeoee s eees e see e 2
36 | pUB3EG TEFLON WASHER, 3/8" .......oouovvocveoesseieeseeeseesssesseesseessseesesesesenssessssessesneso 2
37 | 00559-G8 WASHER, 5/16" ......voocveoeeeeeseeseeeeseeeseeeeseeseesessseese s eses s seeeeseseesessessssssenes 2
38 | [MU3BS3 COTTER PIN, 3/32" X B/4" LG ....vooveeeveeeereeeseessseesssesssesssesssss s sssssessssssons 2
39 | [FOUIBGOY | KICK-OFF CAM PIVOT c.ooovocieceeseeiceiesieesseessse s ssesssenese oo 1
40 | [OUITGH FLANGED BEARING ......oovvomveoreeeceeeeeeseseeeseseseeessees s esesesessssesseen oo 2
41 | FOSBTGUY | KICK-OFF CAM.....oiomocooeeceeeeeoeeeeeeeeeeeeseeeesees oo ee s enene e 1
42 | [IZIEGUY | SETSCREW, 1/4 - 20 X 1/2" LG.oooeveoeeeeeeeeeseeseoesveeseeseseeeeeses s 2
43 | [@I3EGA SPACER ......ooveeeeeeeeeeeee s 1
44
45 | FOTIZGON | ADJUSTABLE BUMPER ......coooivieceeecsioseoseseeseseesssesssesssnsss s 1
46 | MCOZ7GY LOCK NUT, 5/16 = 18 .e.eveeveeevereeeeeeeeeseseseeesesesseesseeessseeseessseesss s 1
47
48 | FOUBTSGOY | CATCH BRACKET w.ooooooocceeeeseeeeceeesee s 1
49 | DUAIZGH BOLT, 1/4 - 20 X 3/8" LG ..orvoeoreeeereeeeeeeeeeseeessessessesess oo 2
50 | pUBYILGZ LOCK NUT, 1/4 = 20 oo 2
51
52
53 | [ZB7AGUY] | BRAKE PEDAL ASSEMBLY (WITH BRAKE LIGHTS)

(INCLUDES ITEMS 54 = 80)......c.cvourveereeeesreeseesesseseeseesseessseesseessessssesseseenessneens 1
54 * BRAKE PEDAL ......oooorveoeeereceesseesseeesessssseses s s sssssses s sss s 1
55 | 74724-GO1 PARK BRAKE PEDAL ......oooovvorveaeeeoeeseessesesesssessses s 1
56 | 70274-GO1 BRAKE/PARK BRAKE PEDAL PAD KIT (INCLUDES ITEMS 57 - 59)......... 1
57 * SERVICE BRAKE PAD .......oovuorveeeeeeseoeeeeeseeeseeeseeeeeeaeeeeseseeseene 1
58 * PARK BRAKE PAD...........oovoerieieeeoseeesssesseeessseeesesesssesssesssssesssas oo 1

Service Parts Manual

Page D-14



.?sku=10386G3
.?sku=10387G3
.?sku=10387G3
.?sku=14443G2
.?sku=70601G01
.?sku=17838G1
.?sku=20835G1
.?sku=10387G3
.?sku=10387G3
.?sku=70098G01
.?sku=10097G6
.?sku=70587G01
.?sku=71215G01
.?sku=14134G4
.?sku=70113G01
.?sku=11027G1
.?sku=70080G01
.?sku=00414G6
.?sku=00891-G2
.?sku=74874G01

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
59 | [BZ09GH OVAL RIVET, 3/16" X 15/32" LG w..oovvververcersereseeesssessesssesessesssensoons 9
60
61 | 70258-G02 BRAKE PEDAL PLATE ........oooomveereeeeeeeeeeeseeesseeseeesseseseeseee oo 1
62 | [FUBBZGUY PIVOT PIN woooovoeoveoeveeseeeeseee s ss s 1
63 | [FUBBIGUY TORSION SPRING .......ooorvemcreeeresesesseseseeesseesesess s 2
64 | pIO7I=GOY PUSHNUT, 5/16"......oooeeeoeeeeeeeeeeeseeeeeees oo 1
65 | pO737GH SCREW, #10 = 24 X 1" LG c.ooocveoeveeeeeeeeeseeeseeeeseeesvees s 4
66 | DO739GH RUBBER NUT, #10 = 24 ......oooooeeeoeeeoeeeoeseeeeeeseeeseeessseeseesese s 2
67 | 22362-G3 BRAKE PEDAL STANDOFF .........ovvomrvecisesesssesseesssssssessseesssss s 2
68 | E7I37-GUY CONICAL SPRING .....ccoooovevireeeseesseessesseessssesses e 2
69 | 11098-G7 LOCK NUT, #10 = 24 ... 2
70 | 10606-G8 MICRO SWITCH.......ooorveoeeeeeeeeeeeseeeeeeee e 1
71 | pogsrGh SCREW, #6 - 32 X 1 1/4" LG .ooovveeveeeeeeseeeneeoesveeesseeessseseessse s 2
72 | pUsEIGH WASHER, #10 .....ocovoovooeeeeeeeoeeeeeeeeesaesese s 2
73 | posEsIG3 WASHER, #6 .....coocvvoneveocsiesssssssses s ssessssessssssssess s s 4
74 | pUSE5-G3 LOCK WASHER, #6 .......oovverreerrrsessseeessessosssesssesssessssssssssss s 2
75 | posZEGH NUT, #6 - B2.....oooveoeeeeeeeeeeeeeeeeseeeesseeese e esesss s ese s 2
76 | E5EGH SCREW AND LOCK WASHER, #6..........oveerveeereereeseeseseeeesseeseeesseseeseeee 2
77 | pOB3EGH WASHER, TEFLON, 3/8"........oocvooeveeeeeseseesesesssesseeessesessessseesssssese s 2
78 | @Bz FASTON TAB ....ooveocveoeeeeeseeeeeesseeessee s ans s 2
79 | pEBUEGH WIRE HARNESS (BRAKE LIGHT) .......orvvorveoeeeeseeoeseeeeeeeseeeee e 1
80 | [M7BIBGH WIRE TIE covoovooeveoeses oo 3
81
82 | ARG SPRING PLATE (PASSENGER SIDE) ........ovvrveerreecieeeseeseseessoeseesenreeee 1
83 | [EBLGUY SPRING PLATE (DRIVER SIDE).........coomveerveeereeseseessssseesssessissssesssonee 1
84 | 74730-GO1 FOUR LINK ROD......ooovveoveeeeessseesseeeseesssesssesssssssesssssss s sss s 2
85 | pIUBZ=GUY LOCK NUT, ML0-1.25 ... 4
86 | [FAT35-GUT BRAKE LINE ......covorvioeeeoeeeeeeeeseeeeseeeseeeeseseesesseeseses s sssses s eeen e 1
87 | pIO3EGUY SCREW, 1/4 - 20 X 4444" LG .....coooeveoeeeeeeeeeeeeeeseeseeeeseeees s 1
88 | [FEB7=GUY WIRE RETAINER .......cooivrtmeieceeesseesseesesessseesssessseesssseesesas s 2

Page D-15 Service Parts Manual


.?sku=16409G1
.?sku=70682G01
.?sku=70681G01
.?sku=01071G01
.?sku=00737G8
.?sku=00739G1
.?sku=27137G01
.?sku=00957G1
.?sku=00559G5
.?sku=00559G3
.?sku=00565G3
.?sku=00525G5
.?sku=13514G1
.?sku=20835G1
.?sku=14628G1
.?sku=24605G1
.?sku=17618G1
.?sku=74731G02
.?sku=74731G01
.?sku=01084G01
.?sku=74736G01
.?sku=01038G01
.?sku=74875G01

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

89
90 | 74677-G01 | SPINDLE, CALIPER AND DISC HUB ASSEMBLY (DRIVER SIDE)

(INCLUDES ITEMS 91 = 103).....c.ooooveereeeoeeeeeeeeeeeeeeeeeseeeeeeeeeeeeeeeee e 1
91 | [FEErZGUY DISC BRAKE SPINDLE (DRIVER SIDE) ........covverereereeeeseesesesseeeeenee 1
92 | @RI CALIPER (DRIVER SIDE) ......covvooreveoeeeeoeeeeeseeeiesessesesesseseeeeseeeeseseses e 1
93 | 12093-G1 SLOTTED NUT ..o 1
94 | [Z8BEGUY DRIVE FLANGE STUD ......coivviioeeioieeoeeeoeeeee oo 4
95 | [CI7E0GZ ROLLER BEARING .....coovoreeeereeeeeseeeeeeeeseseeeeeeeeeeeseeeseses s enessennse 2
9% | BIIZLGY BEARING RACE ........coooieeoeeeoeeeeeeseeeeeeeeeeeeeeeeeeeeeeeeeees e eeese e 2
97 | [EEEGO DISC BRAKE HUB........covooeveieeecoesseeseseeseseeessseessesssessesessseseesessaenss 1
98 | [UBAEGOI FLANGED BEARING .........oovvemeeeeseeeeeeeeseseeseseeseseeeesees s enese e 1
99 | pUsE5GH WASHER, 3/8" ......ovoooovooeeeeeseeeeseeeeeeeseee e eeee oo eee e 2
100 | pUZZEGH BOLT, 3/8 = 16 X Looooveooeeeoeeeeeeeeeeeeeeeeeeeeeeee oo 2
101 | FU729GUT BEARING .....o.voooeoeeeeeeeeeeeeeeeseeeeeee e eeeseeeeseeesesseese e 1
102 | pO798GH COTTER PIN ooooeoooeeeeeeeeeeeeeeeeeeeeee e eeee e eeeeseseeeee e 1
103 | P5IZ6GY GREASE SEAL ....oooovooeeeoeevooeseeoeeeseeesoes s soeese s 1
104
105 | 74676-GO1 | SPINDLE, CALIPER AND DISC HUB ASSEMBLY (PASSENGER SIDE)

(INCLUDES ITEMS 93 - 103, 106, 107).......crveerrrerrrreseeeseeesseensesesseseesesnesesnenes 1
106 | [ZB7IGUT DISC BRAKE SPINDLE (PASSENGER SIDE)..........coovorveereerereeresereene. 1
107 | [FA733T00 CALIPER (PASSENGER SIDE)..........oovereeeeseeeeseeeiseeeeeseeseseseeeseseeseseeeee 1
108 | FZ9Z8TUY | DISC BRAKE SERVICE HUB (INCLUDES ITEMS 94 - 97, 103)......coooovrvvennen. 1
109 | FO7ZEGOL | KINGPIN TUBE ....ooovoeoceeeeeveseeeseeseeoe oo 2
110 | FO75EGOL | THRUST WASHER ....oovvveocveeeeeeoceeee s seeeseseese e eeessesess s 2
111 | pUS60-G3 WASHER, 1/2" ....oooooeeeeeeeeeeeoeee oo eeee s 4
112 | [4390-GH LOCKNUT, 1/2 = 13 oo 2
113 | pUAU7-GH CAPSCREW, 1/2 = 13 X 6" LG w..ovooovveeeceeereeeeoseeeeeseeeeesesssseseeseseeess s 2
114
115 | [Z702G00 | FRONT DISC BRAKE BRAKE ACTUATOR ASSEMBLY

(INCLUDES ITEMS 116 - 133) ......ooeeeoeeeeoeeoeeeeee oo 1
116 | [U387G3I COTTER PIN, 3/32 X B/4" LG....covoorvveeereeeerisseseesessssssessesesessesess s 1

Service Parts Manual

Page D-16


.?sku=74672G01
.?sku=74733G02
.?sku=74864G01
.?sku=11750G2
.?sku=51141G1
.?sku=74673G01
.?sku=70648G01
.?sku=00565G8
.?sku=00426G8
.?sku=70749G01
.?sku=00798G8
.?sku=25146G1
.?sku=74671G01
.?sku=74733G01
.?sku=74948G01
.?sku=70745G01
.?sku=70754G01
.?sku=00560G3
.?sku=14390G6
.?sku=00407G6
.?sku=74702G01
.?sku=10387G3

BRAKES - FRONT DISC

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
117 | [7838C] NYLON BUSHING .......oooviomreeienesee oo 1
118 | [U3BEGY CLEVIS PIN, 5/16 X 1" LG..oorvvoorveeeverceeseeseseeeeeeessesesseseeseessses s 1
119 | [A753G0T UPPER ACTUATOR PIVOT .....oovoimvooeeeeeeeeeeeeeees oo 1
120 | [USBIGUZ ACETAL BUSHING ......oooovveereeeseeeesseeeseseeseesesesessssseeeesseneseseeese s 4
121 | [FATIEGUY SHOULDER BOLT ......ooovvoeveeeeeeeeeeeeeeeesesieseseese s esssnes e 1
122 | DpUS60G3 WASHER, 1/2" ....ooooooeeooeeeeeeeeeeeeeeeee oo 1
123 | [3437G3 BOLT, /2 = 13 X 6" LG.orveeoeeeeeeeeeeeeeeeeeseeeeeeeeeesesseseeseesesse e eeeseseee 2
124 | pUB7IGZ WASHER, 5/16" STAINLESS .......ooooreveomeeeereeeseeoeeeeeeseoeseeeeeeeeeseeesesneons 2
125 | DUBSE-GY LOCKNUT, 5/16 - 18 .....oovveeereeeemeeeeeseeeseseesesesesesesesssseesssses s seeseenesseess 2
126 | [A73ZG0] MASTER CYLINDER ..........ovvimereemeeeeeeeeeseseeeseseseseseseessses oo 1
127 | [A703GOY BRAKE ACTUATOR ASSEMBLY HOUSING ........ovvrveereeeeeesriereeeneene. 1
128 | [I09B-GYH LOCKNUT, 318 = 16 .....ooveoeeerceeneeeseeeeeesaseeeeseeeseees e 1
129 | DpUB7IGY WASHER, 3/8" STAINLESS .....corveerreeorereeneeeeseeeeseeseeeesssseseeeesessssessnnens 1
130 | [FA707GUq LOWER ACTUATOR PIVOT.......ooooeroeoeereereeeeeeeseseeeeeeeeseoeeeseenesseees 1
131 | 10385-G4 CLEVIS YOKE w...oooovooceeeeeeeeeeves e 1
132 | [EB73GOY BRAKE ACTUATOR ASSEMBLY COVER ........cooorveenrereresereenesesnss. 1
133 | [pIU3BGUY SCREW, 1/4 -20 SWAGEFORM.............omvrereremeeesriereeeesssseesseseseeeesenenes 4
134
135 | 00414-G8 BOLT, 1/4 = 20 X 1 1/4" LG w.ovoooeveoeeeeeeeeeeeeee oo 4
136 | DUBYLGZ LOCKNUT, 1/4 = 20 w..oooeeeeeeeeeeeeeeeeeeeeee e e 4
137
138 | [U387G3 COTTER PIN, 332 X B/4 ...occvvooevvooeeeoeeeoeeeese s 2
139 | PUB3SGY WASHER, NYLON ......oooomioooimeeeeseeeeseeeeseeeeeeeeeseeeeeeseeeeeee e eeee e 1
140 | (7838 NYLON BUSHING.........corveereeeereeeeeeeeeeeeeeeeseeeeee s eesoe s esesseeeeeeeneneee 2
141 | FZBE5GOY | ACTUATOR LINKAGE .....o.ovooceeeececeeeeeeeeeeeseeeeseeeeesesess e 1
142 | pO77IGYH WASHER, B/8" .......ooooevveeeeeeoeeeseesesoesseeesseeeesessessesesesessseeeses s sessssese oo 1
143 | [@II7GUN | DISC BRAKE PAD AND PIN KIT (SERVICES ONE CORNER)

(INCLUDES ITEMS 144 - 145)........ooooivooeoeeeeeeeeeeoeeeeeeeeeeeeee oo 1
144 * BRAKE PADS ......ooooivoeeeeeeeoeeeeoeeeeeeeeeeeeee e 2
145 * BRAKE PAD RETAINER PINS .......ovvvrrveoreeeoereeeieseeeeseeeeseesesseseseeseenee 2

Page D-17 Service Parts Manual


.?sku=17838G1
.?sku=17838G1
.?sku=10386G3
.?sku=74753G01
.?sku=70581G02
.?sku=74711G01
.?sku=00560G3
.?sku=13437G3
.?sku=00679G2
.?sku=00654G3
.?sku=74742G01
.?sku=74703G01
.?sku=11098G5
.?sku=00679G1
.?sku=74707G01
.?sku=74873G01
.?sku=01038G01
.?sku=00891-G2
.?sku=10387G3
.?sku=20835G1
.?sku=17838G1
.?sku=17838G1
.?sku=74865G01
.?sku=00771G5
.?sku=74917G01

BRAKES - FRONT DISC

Service Parts Manual Page D-18




CAB

CAB

*Steel Doors Shown

For Cab Accessories, See ACCESSORIES LISTING in Appendix B

Page E-1

Service Parts Manual




CAB

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 72684-G** STEEL CAB (WITHOUT DOORS) REPACEMENT PARTS AND
ACCESSORIES MAY BE OBTAINED FROM CURTIS CAB, INC. ........cccovevneee. 1

2
3 EBE5-GUY | VINYL DOOR KIT oottt st 1
4 75856-G** STEEL DOOR KIT ..otttk ekttt e e nneee e 1

For Cab replacement parts and accessories, contact Curtis Cab at:

Curtis Cab, Inc. 111 Higgins Street, Worcester, Massachusetts, 01606.

Tel.: 508-853-2200. Toll free: 800-343-7676.

Www.curtiscab.com

Service Parts Manual Page E-2


.?sku=75855G01

DIRECTION SELECTOR

19 - Includes Items 20 - 47
44 - Includes ltems 45 - 47

Page F-1 Service Parts Manual




DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZ05G0Y | DIRECTION SELECTOR HANDLE .......ooooeooveoceeeoceeeesseeeeseeseseesesenese e 1
2 pU740-G4 SCREW, #10 - 32 X 1/2" LG (STAINLESS STEEL) .....vvoeveceeeeeeeceeeereenereeees 1
3 [0Z33G0N | DIRECTION SELECTOR SHAFT ....oommivieceeeeeeeeeeseeeseeeesseeeseeeese oo 1
4 P5664-G2 BUSHING .....oovooveoeveeeeeeeeeeeseseeeesses s ses oot 1
5 [U33ZGUY | OFFSET SHIFT LINKAGE ARM ......ooorooeereeeeceeoeeeeeeeseseeeessseeeseesese e 1
6 [OBIZTOL | LINKAGE ROD.......ooioioeeeeeoeeeeseeieseeeeeeeseeeseeeeeeeseee oo 1
7 [0Z3ZGU3 | SHIFT LINKAGE ARM ......ooooeoceoeeeeeoeeeeeeeeeeeeeeeeeeeeee e eeeseseeees e enesen e 1
8 PZ754-G3 BUSHING .....oovooveeeeeeeeeeeeeee oo 2
9 [4390-G]] LOCK NUT, B/8 = 24 w...oooevooeeeeseeeeeeeeeeve e eeseeeseess s 2
10
11 | [BOATGTT | COVER oo 1
12 | pUIAGH SCREW, 1/4 = 14 X 34" LG.ooveooeeoeeeeeeeeeeeeeeeeeeoee oo eeeeee s eenessnenes 1
13 | [BE69G] WASHER, /4" ......ovooeeveeeeeeeeeeeeseeeeseeeeseeeees s esesesesesesee e esssaese oo 1
14
15 | 00438-G6 BOLT, 5/16 - 18 X B/4" LG. w..vveocveeerereenereoeeeseesesesseesssesssesesesessssssssesssssesssene 2
16 | DITIOGO3 | WASHER, 5/16" (STAINLESS STEEL) ..oorvveorveeeeeeseseeseeeeeeeseeeseoesesessssees oo 2
17 | PIIOTGOY | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ..oevooveeceeecveeseeeeeeeeseeseeeseeeneee 2
18
19 | FO578GU3 | DIRECTION SELECTOR ASSEMBLY (INCLUDES ITEMS 20 - 47) .................. 1
20 | [3UZ7Goa DIRECTION SELECTOR SHAFT ..oo.ovomeveeeeeeeeeeeeeeeeeeseeeessseeoeeseseenese 1
21 | [ZB35G CAM oo 1
22 | 10606-G2 MICRO SWITCH.....ooocvooeeeoreeseesesee e 2
23 | pUBAEGY SCREW, #6 - 32 X 2" LG. «..vveeeeeeoeeeeeeeeeeeeeeeseoeeeeoeeeeeseeeeseees e 4
24 | [F3UZBGUY COVER BRACKET ....ooovocveiceoeeeeeseeeeeeese e 1
25 | pUSB5-G3 LOCK WASHER, #6 .......oooorvveemereieseeeeeseeseseeseseeseseessssss s eseseaneee 8
26 | [[@6Z8GY FASTON TAB ....ooooooeeeoeeeeeeeeseseseeeesseeeeese e eeesseeses s 4
27 | pUsZEGH NUT, #6 - B2.....oooveoeeeeeeeeeeeeeeeeseees e esee oo 8
28 | pUBZEGH SCREW, #6 - 32 X 3/4" LG. w..ceoovveeeeoeeeeseeseeeeseeeeseeeeeessseessee s 3
29 | [ZBUGGH SPACER ...oooooeeeeeeevoeeeeeeeeee e 4
30 | pUSBUGH WASHER, 3/8" .......oovoovvoeeeeeeseeeesseses s seeseeeeeseseseseseseseeeseseesssseeseseesessnnens 1

Service Parts Manual



.?sku=71205G01
.?sku=00740G4
.?sku=70233G01
.?sku=25664G2
.?sku=70334G01
.?sku=70313G01
.?sku=70232G03
.?sku=22754G3
.?sku=14390G1
.?sku=73049G01
.?sku=00114G6
.?sku=16469G1
.?sku=01110G03
.?sku=01109G01
.?sku=70578G02
.?sku=73027G01
.?sku=12835G1
.?sku=00645G7
.?sku=73048G01
.?sku=00565G3
.?sku=14628G1
.?sku=00525G5
.?sku=00645G5
.?sku=12806G1
.?sku=00560G1

DIRECTION SELECTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [@390G] LOCK NUT, 3/8 = 24 ..o 2
32 | pEITEG3Y 18 GA WIRE (RED 6") .....oooooeeeeeeeeeeeeeeeeeoeeeeeeeeoeeeseeeeeeeeees e seeoeeeeeeeeee 1
33 * SCREW ..o 4
34 | pUsBrG3 LOCK WASHER, #6 .......oooorvroeereeeseeoeseseeseseesesssessesesssesseseeseesessasssee 4
35
36 | pUSBIGH BOLT, 1/4 - 20 X 1" LG (STAINLESS STEEL) ......oovveoeeeeeeeeoeeeeeseee e 2
37 | pImo=GOon WASHER, 1/4" (STAINLESS STEEL)......rveeereeereeeeseeeeeeeeeeeeseeeeeeeseesessnnens 4
38 | pUSBEAGY LOCK WASHER, 1/4" (STAINLESS STEEL) .....vvooeveeeeeeeeeeeeeeeeeereeeeene 2
39 | pUS3ZGH NUT, 1/4 = 20 ..o seseeese s 2
40 | MEZELGY SUPPORT BRACKET .......oovveereeeoemeieeeseeeeseeseoeessoesasssssnessesesesess e 1
41 | 73031-G01 DIRECTION SELECTOR MOUNTING BRACKET .....ccoooorveeervessereerennn. 1
42 | (3290607 REVERSE WARNING BUZZER .........oovvooreeeeoreeeeeseeeeeeeeeseeseeeeeeeee e 1
43
44 | MEESLGI CONTACT BOARD ASSEMBLY (INCLUDES ITEMS 45 - 47) ..................... 1
45 | pE9AUGY STOP oo 2
46 | pUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) .....ooooeveeeereecreeeeeenerennn. 2
47 | DUAIZGH BOLT, 1/4 = 20 X 3/4" LG ..orvvoeeeeeeeeeeeereeeeeeeeeeeeeeeseeeeeeeseee e 2
48
49 | [UZEZTUZ | BRACKET w.oooooooceeoeeeeeeceeeeeeeeeeeeeeeesee oo 1
50 | EBZZZGUL | BOLT, 1/4 - 20 X 5/8" LG w.oooorveeceeoeeeeeeeeeeeeeeeeseoeseeseeeseesesees e 2
51
52 | [COZ7GZ LOCK NUT, 1/4 = 20 w..ooooeveeeeeeseseeeeseeseseesesee e 2

Page F-3 Service Parts Manual



.?sku=14390G1
.?sku=25978G37
.?sku=00567G3
.?sku=00661G8
.?sku=01110G01
.?sku=00664G7
.?sku=00664G7
.?sku=00532G1
.?sku=15461G1
.?sku=73290G02
.?sku=14651G1
.?sku=24940G1
.?sku=00664G7
.?sku=00664G7
.?sku=00414G6
.?sku=70444G02
.?sku=28272G01
.?sku=11027G2

DIRECTION SELECTOR

Service Parts Manual Page F-4



ELECTRIC MOTOR

1 - Includes Items 3 - 12

Ref Mtr 3-1

Page G-1 Service Parts Manual



ELECTRIC MOTOR

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3225-G0Y | MOTOR (SERIES, FLEET SPEED) (INCLUDES ITEMS 3 - 12) ..cooorvveareeene. 1
2
3 [3120-G0] ARMATURE ....co.oorvvoomoeeeeeeeeeeeseeees oo eeeeeeeeee e eese e 1
4 [3I20-G03 BRUSH SPRING........c.oorriemreseeneeeeesesesesseeseseseseseesssesesssssss s ssesasese 4
5 ciwizexs BRUSH PLATE AND BOX .......oorvvereeeeereeeseeeseseeeessseseseeses s seeseesesesasese 1
6 [3120GZY BRUSH REPLACEMENT KIT (INCLUDES HARDWARE) ...........cccooovean... 1
7 [3I20-GU7 BEARING .....oovvooeeeeeeeeeeeeeeeeseeeeseeseeeeee s eeeseeeeseeeesseeeseees s eseseenes 1
8 [31Z0-GUg SNAP RING ... e eeee e 1
9 [3120-G0Y COVER PLATE AND SCREW .......ovoorveeocrconseeeseesessessessssesesesseenessene 1
10 | F3IZ0GUY COVER COMMUTATOR END .......ovvoomveocreseeeeseeeeseseenesseeeseseessneseene 1
11 | EIZucE CAP e 1
12 | 73120-G29 FRAME AND FIELD COIL (INCLUDES HARDWARE).........ccc.ccovvmrrerrennee. 1

Service Parts Manual

Page G-2


.?sku=73445G01
.?sku=73120G01
.?sku=73120G03
.?sku=73120G15
.?sku=73120G25
.?sku=73120G07
.?sku=73120G06
.?sku=73120-G09
.?sku=73120G08
.?sku=73120G16

ELECTRICAL SYSTEM

(POS to Solenoid)
To Power Harness

Ref Ele 3-1

Page H-1 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 3-2

11 - Includes Items 12 - 21
13 - Includes Items 14 - 21

ORNZ\}VHT-HQD
BLU%VHT—@Q
RED -—Q,D

Service Parts Manual

Page H-2



ELECTRICAL SYSTEM

To 71 (With Lights)
38 (Without Lights)

Ref Ele 3-3

Page H-3

Service Parts Manual




ELECTRICAL SYSTEM

\ | 129

Service Parts Manual Page H-4



ELECTRICAL SYSTEM

WHT to
Normally
Brake Open
Pedal

- BLK to
X Common

I T ]
/k‘
2

WHT from Micro Switch
to BRN from Taillights

BLK from Micro Switch
to RED from Fuse Block

Rear
Fender

WHT to BLK from Harness - Both Sides

BLK to BLU/WHT from Harness - Both Sides

RED to WHT from Harness - Driver Side (with turn signal)
RED to YEL from Harness - Passenger Side (with turn signal)

RED to BRN from Harness - Both Sides (without turn signal)

Ref Ele 3-5

Page H-5 Service Parts Manual



ELECTRICAL SYSTEM

Ref Ele 3-6

Service Parts Manual

Page H-6



ELECTRICAL SYSTEM

E 101

92

Front of Vehicle

Work and Strobe lights Front of Vehicle

(vehicles without cabs)
91 - Includes Items 92 - 109, 111 and/or 119

3!

7 )\

/ -
/< \ = - (97) 115 0 /98
l/ &‘),j%\ \\f\ /:, f (97) YEL or WHT
‘[“ / 4/7  WHToryeL 123 = ,
\\ K///\//// 116§‘:3\ |
A - 124
-\\\ REp

\\\ 125

106

Page H-7 Service Parts Manual



ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 XXXXK-G** | BATTERY (6 VOLT)..oovovoreeoreeocsssessesssessessssessssesssessssssss oo 6
2 DIIUTGUY | HOLD DOWN BOLT (STAINLESS STEEL) ... vmerveeceereeeeeeoeeeeeseeeseeeneeseseee 2
3 [O0Z5GOT | BATTERY RETAINER ......oivioiveeceeieeeeeeeeeeeeceseeeseeeeseesesee e 1
4 [[I0Z7-G1) LOCK NUT, 5/16 = 18 .ecveeveooveoeeeeceeseesesssssesesessssssssssssssssessssssssses s 2
5
6 P597ZG3 | 6 GAWIRE (BLACK 10 1/2") w..ooooovoeeeeeeeeeeeeeeeeeeeeeeeseeee e 1
7 P597ZGAY | 6 GA WIRE (BLACK B") ....oooooeeceeeeseeeeeeesoessesenseeeeseesseeee e essse s s 4
8 pU70Z-G2 NUT, 5/16 = 18 ...oooeooeeoceeeeeeeeeeeeeseeeseeeeee e eese s 12
9
10
11 | 306300 | CHARGER WIRE HARNESS/RECEPTACLE ASSEMBLY

(PORTABLE CHARGER) (INCLUDES ITEMS 12 - 21) ....ovvovvoeeeeceeeeereeeas 1
12 | 73082-GO1 CHARGER HARNESS.........oorvimveeeeeeeeesseseeeeseee e esesee e 1
13 | 73051-G01 CHARGER RECEPTACLE (INCLUDES ITEMS 14 - 21).....oovvorveerreereanee. 1
14 | 73051-G03 RECEPTACLE COVER ........ooveeeeeeeeeeeeseeeeseeeeesesee s 1
15 | 73051-G04 RECEPTACLE BOTTOM ...ooovomeveeeoisecesssesseesse s 1
16 | [305L-G0Y FEMALE CONTACT w..oovvomveocieeesessse s 2
17 | [305LGUg INSULATOR SLEEVE ........ovoorveereeemeeeeeeesseeeeeseseesseseeseesseseeseseese s 1
18 | pPEU78GZg RED JUMPER WIRE..........oourveeseoeeeeseeeeseeesseeeseeeesesessesesseeseseean oo 1
19 | [3U5LGUY SCREW, #10 - 32 X 1/2" LG. (BRASS, BINDING HEAD) ...................... 2
20 | [F3USIGUY SCREW, #6 - 32 X 1 3/4" LG. (STAINLESS STEEL)......ovveecrercrererrenn. 3
21 | F3USGI LOCK NUT, #6-32 ....ooooeeoceeeseeeeeeeeee e 3
22 | [IOUS5GOY | RIVET, 3/16" X 1" LG (ALUMINUM) ....covvmveerreeeeeiseesseeesesesssse s 4
23 | 7518 WIRE TIE (NOT ILLUSTRATED) .....ooeveoeeeeeeeceeesseeeeseeeeeee s eeseeeeseensesnese 3
24
25 | pZBrEGl FUSE BLOCK .......oooveeesceceioeseessseessesesse s 1
26 | DIOELGOT | RIVET, 5/32" X 38" LG w.ooovveoeeveoceeeeeesesoesseesssessesesssssssesssssssssses e 2
27 | mB39ZC FUSE, 15 AMP ......oooiieeeeemeeeseeeseeeeeeeeeeee e snes e 3
28
29 | F3U30GOY | PLATE (IGNITION SWITCH ONLY) w.oooviooieereeeeceeeeeeeeeeeseseeseeessesesseeeese oo 1

Service Parts Manual



.?sku=01101G01
.?sku=70045G01
.?sku=11027G1
.?sku=25972G32
.?sku=25972G40
.?sku=00702G2
.?sku=73063G01
.?sku=73051G05
.?sku=73051G06
.?sku=25978G25
.?sku=73051G08
.?sku=73051G09
.?sku=73051G10
.?sku=71055G01
.?sku=17618G1
.?sku=22674G1
.?sku=01041G01
.?sku=18392G1
.?sku=73030G01

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | 73030-G02 | PLATE (IGNITION WITH STATE OF CHARGE METER)........ccoovvemrreerrrerrreennn. 1
31 | 33623-G02 | DRIVE RIVET, 3/16 X 3/8" LG ....coveeverreereeeesereeseeeemseesseseseeesesessssessssessseeneseneens 2
32 | FIBLGUZ | DECAL (WITHOUT LIGHTS) civoocviceeoeeeeseeeeseeceeeeeeeeeeseseeseeeeeeessee e 1
33 | 71123-G01 | DECAL (WITHOUT LIGHTS, WITH STATE OF CHARGE METER).................... 1
34 | 71129-G01 | DECAL (WITH LIGHTS AND STATE OF CHARGE METER) .......ccovvorrrrerrreenen. 1
35
36 | B36I6-GOY | STATE OF CHARGE METER ...oivoeceeeiceeoeeeeeeeeeeeeeeeeeseeeeseeseeeees s 1
37 | EBITBGTA | 18 GAWIRE (RED 6")...oooooooceeeeeeeeeeeeeeeeeeeeeeeeeee e 1
38 | [AUIBGUY | STATE OF CHARGE METER HARNESS ........coomvveceeeoeeeeneseesseeeesseeneseennse. 1
39
40 | [MBEUZGI IGNITION SWITCH (WITHOUT LIGHTS) ... 1
41 | B3BITGOY | IGNITION SWITCH (WITH LIGHTS)....ooooveeceeceeeeeeeeeeseeese e 1
42 | pUSBBGH LOCK WASHER, 3/4".........oovvooeeeeeeeereeseoeeeeseseeeeeseeesesseseeesesesessenss s 1
43 | 17137-G1 FACE NUT, 3/4 = 20 ...cocvoeeeeeeeeeeeeeeeeee oo 1
44 | 7UB3G] IGNITION KEY (SET) .ooooeveireeoenesoeeseessseessseeesssesessss s sssssssesessss s AR
45
46 | F3UALGUY | IGNITION SWITCH HARNESS .......ooocveereeeceeeeeeeeeeeeeeseseese s 1
47 | [MEI8GI WIRE TIE (NOT ILLUSTRATED) .....oovveoeeeeeeeceeeseeeeeeeseeee e s 1
48
49 | BZBBUGI HORN .....oovvooevoeoeseeeeseeeeeee e eeeesee s ee e eee et en e 1
50 | pUATEGH BOLT, 1/4 - 20 X 5/8" LG ....vvvoveeoeeeeeeeeeeeeeeeeeseeeseeeeeeeeseees e 1
51 | DIIIOSGOY | WASHER, 1/4" (STAINLESS STEEL) c.oorvveoceieeceeeseeeeseseesesesessesesssesssseessses 1
52 | pUBSAGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ecrveeereeeeeeeeeeeeeeeeseeeeeeeeee e 1
53
54 | [73I8GY HORN SWITCH (INCLUDES ITEM 55) .........oorvverreeoereeeeeeeeseseesesseeeeenesesne 1
55 | [7318-G3 BUTTON AND NUT ..o seses e 1
56 | 19233-G1 HORN SWITCH PLATE .......oovvooreeeeeeeeeeoeseeeseeeseeeeeeeeeseeeseees e seeaneeee e 1
57 | FIUS5GOY | RIVET, 3/16 X 1" LG (ALUMINUM) w...ooovvooeeeeeceeeeeeeeeesesesee e 2
58 | EZUBBGOY | HORN SWITCH BOOT ....coooieeoeeeeeeeeeeeeeeeeeeeeeeeeeeeeeeseeeeseee s 1
59

Page H-9

Service Parts Manual



.?sku=71181G02
.?sku=33636G01
.?sku=25978G74
.?sku=74018G01
.?sku=18602G1
.?sku=33639G01
.?sku=00568G6
.?sku=17063G1
.?sku=73041G01
.?sku=17618G1
.?sku=32860G1
.?sku=00414G5
.?sku=01110G01
.?sku=00654G2
.?sku=17318G1
.?sku=17318G2
.?sku=71055G01
.?sku=27068G01

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION

QTY.

60
61
62
63
64
65
66
67
68
69
70

71 | 73044-GO1 | WIRE HARNESS (ACCESSORY)......ooooiomioreeeoieeeoeeeeseeesnennes
72 | [CrEIEGT WIRE TIE (NOT ILLUSTRATED) .....corveorrerrereeesseeeeeeneeeennnens
73 | BIS3TGH WIRE TIE (NOT ILLUSTRATED) .....covvvoreerreeeeeeeseeeeeeneeeenenens

74
75
76
77
78

79 | BZIBTG3 STOP/TAIL LIGHT ..o

80

81 | [78B7GI TURN SIGNAL (WITH MOUNTING HARDWARE) (INCLUDES ITEM 82)

82 | pIBaDTG FLASHER ..o
83 | pUIEEG3 STEERING COLUMN COVER........ccovveiveeseeoeeeeseeesereesseesereeenenes

84

85 | PIE/3GH HOUR METER .....oooooveoreeeeseesessseeeeeseseseseeeseseessseese s
86 | 74019-GOL | BRACKET w.ooooioooiieeeoeecoeeeeeeeeeeeeeeeee oo

87 | puIEDG3 SCREW. #10 = 24 X 1/2" LG...oovvooeveesveeeeeeeeeeeeesseseeeee e
88 | 11098-G7 NUT, #10 = 24 ooooooooeeeeeeeeee e
89 | PEIIZGUZ | WIRE HARNESS (HOUR METER) ......oooooverreeeceeeeereeeiesnesenenes

Service Parts Manual

Page H-10


.?sku=17618G1
.?sku=31539G1
.?sku=32739G2
.?sku=17867G1
.?sku=21640G1
.?sku=20965G3
.?sku=21573G1
.?sku=00150G4
.?sku=75117G02

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

90
91 | 71323-G* | WORK LIGHT BAR WITH LIGHTS AND/OR STROBE

(INCLUDES ITEMS 92 - 109, 111 AND/OR 119) .....ooovvorreereeeenreeseseereneesneees 1
92 | [=B3BTGU3 STRUT (DRIVER SIDE)........covemeeeereeeeeossesseeeseessssessssesesseses s 1
93 | [=B3BTCA STRUT (PASSENGER SIDE) ........cvverveereeeneeesseesesessesesessssessssssses s 1
94 | FE375-GUY WIRE HARNESS (WORK LIGHT) ...oovvomeeerecoceeeseeeeseeseeeeeeee e 1
95 | FIZeEcug BRACE ... 1
% | FIZE3Ecug COVER PLATE w...oooovoevooeeeeeeeeeveeeeoee e esssessee e 1
97 | r=E3TGUY SWITCH HARNESS .......oovvoreeemeeeeeeeeeeeeeeeeeseee oo 1
98 | 71077-G** LIGHT SWITCH PLATE ....oooucvveeeiseeeeesesesssees s sesssses s 1
99 | 33201-G02 STROBE LIGHT MOUNT (USED ONLY WITH STROBE LIGHT)................ 1
100 | [5365-GUT HARDWARE KIT (INCLUDES ITEMS 101 - 109)........cooirrerrrererereeeneennee. 1
101 | pUBBSGY BOLT, 5/16 - 18 X 1 3/4" LG (STAINLESS STEEL).....o.ovvveerveerrrereeenn. 6
102 | pUBBU-GH WASHER, 5/16" (STAINLESS STEEL) w.....ovvoveeeeeeeeeeeseeeseeeseeenee 12
103 | [EIZEGY WASHER, 3/8" X 1 /4" ....ooevoeeeeeeeeseeeeeeeeeveesssesseeeseess s 2
104 | 11098-G6 LOCK NUT, 5/16 - 18 (STAINLESS STEEL) ......vvvvvverernrserreesriesoone 4
105 | pOYIBGY ACORN NUT, 5/16 - 18 w...ooooveeveeoreesessseeesseessessssess s 2
106 | 33623-G02 DRIVE RIVET, 3/16" X 3/8" LG......ooveeerveereeeereeeeeeesessseeeneseeeseeseeaneonne 3
107 | BU367GY GROMMET ..o 2
108 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL) .....cooevverrreecrreneanne. 2
109 | [Z390-G4 LOCK NUT, 1/4 = 20 .ooovoooceoeeeeeeeeseee s 2
110
11 | BOU383ITZ WORK LIGHT KIT (INCLUDES ITEMS 112-117) w..coooveorveecrocieeneseesssennons 1
112 | BOZ09GZ WORK LIGHT (RECTANGULAR) ......ooorveomreeeeeenieeseeeneeeeseeneeseeeeee 2
113 | pUS66-GY LOCK WASHER, 1/2".....o.ooeveeeeioeeeeieseeeeeeseoeeveeseeeeesesesenesese s 2
114 | pUS33GY NUT, 1/2 - 13 oo 2
115 | [3I7GY LIGHT SWITCH..ooocveoeoecvesveees e 1
116 | [7902G] TAB ADAPTER .........oomvmomeeemeeieseeeeeessseseseeseesseeesssessessssesnsss e 1
117 | BOUS3GY 16 GA WIRE (RED 5 3/8")......coooeeoeeeereeeeeoeeeeeeeeseeeeeeeaseeeseeeeseeenes 1
118

Page H-11

Service Parts Manual



.?sku=75838G03
.?sku=75838G04
.?sku=75346G01
.?sku=71294G02
.?sku=71293G02
.?sku=75430G01
.?sku=75365G01
.?sku=00685G7
.?sku=00660G8
.?sku=15121G1
.?sku=00918G3
.?sku=20367G1
.?sku=14390G4
.?sku=20383G2
.?sku=20209G2
.?sku=00566G3
.?sku=00533G1
.?sku=17317G1
.?sku=17902G1
.?sku=20053G1

ELECTRICAL SYSTEM

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
119 | 20385-G2 STROBE LIGHT KIT (INCLUDES ITEMS 120 - 125) .....oovvvorverriererrreonee. 1
120 | 20394-G1 STROBE LIGHT ...ooovooeeoeeeeeeeeeeeeee s 1
121 | pU379GA SCREW, #10 = 24 X 112" LG w.coooeeeeeeeeeveeeeeeseeeeeeeeeeeeeeeeeseeseseseene 3
122 | 11098-G7 LOCK NUT, #10 - 24 ..oooooovoeveeeeeeseee s 3
123 | [BI7GY LIGHT SWITCH oo 1
124 | [7902G] TAB ADAPTER ........ooomvoimeeeeeeieeeeseeeeeeeseeeeseeseeees s eese e s 1
125 | POUS3GY 16 GA WIRE (RED 5 3/8")......coooveeceeeceeeeeeneseesesesessssesssesseseesseses s 1
126
127 | BO0Z09-G3 HEADLIGHT (RECTANGULAR) (INCLUDES ITEM 128) .....cco.oovvvverrerrrerreanee. 2
128 | pUYUG-GH SCREW, #10 - 16 X 1" LG ..oovveeveeeeeecreenseeesesesses s esses oo 2
129 | [BUSEGUN | JUMPER ..o 2
130
131 | PUS70G3 TURN SIGNAL LIGHT ASSEMBLY (INCLUDES ITEMS 132 - 137)................... 2
132 | pUS72G3 TURN SIGNAL LIGHT w..oooioveceeeeeve e 1
133 | pUBBU-GY WASHER, 1/4" (STAINLESS STEEL)......vourveerresseeeseeeessssessesseseseesesennnns 1
134 | PUBU6-GY WIRE ASSEMBLY ..ooooorviomrioeessessessssessessssessssesssessssssssss oo 1
135 | pUS67-GY LOCK WASHER, /4" .......oooorveoeereeeeeeeeeeseeeeeeeessees e 1
136 | pUS3ZGY NUT, 1/4 = 20...ocoooeeeeeeeeeeeeeeeeeeees e 1
137 | [BI95-GY PUSH-ON MALE TERMINAL ........oovvorrerreeeeseseeesees e 1
138 | 20574-G5 LENS, AMBER .......orvumveeceeaseeeeseesessesessesssessessseessses s esss s 1
139 | pUIIBGY SCREW, #6 - 18 X 5/8" LG.....eooveereeoeeeeeeeeeeeeeseesseeesseeseeeeeeeeseeess e enensnenes 2
140 | [ZUS6GON | JUMPER, RED/BLACK (PASSENGER SIDE) .....oooivoeecreocioeeeessesssieesssenseo 1
141 | [AU56GUZ | JUMPER, GREEN/BLACK (DRIVER SIDE).......coveoiveereeseeemeeeeeeieseesesenese. 1

Service Parts Manual

Page H-12


.?sku=00379G4
.?sku=17317G1
.?sku=17902G1
.?sku=20053G1
.?sku=20209G3
.?sku=00906G6
.?sku=74055G01
.?sku=20570G3
.?sku=20574G3
.?sku=00660G7
.?sku=20606G1
.?sku=00567G7
.?sku=00532G1
.?sku=18995G1
.?sku=00118G5
.?sku=74056G01
.?sku=74056G02

ELECTRONIC SPEED CONTROL

B+ to Direction

i
ORN to MS4 (NC) —— ¥

BLK to Tab on
Direction Selector

\ RED\Y\ RED

RED to Solenoid

LT. GRN to Key Switch

To Pedal
Box Connector

11
8 10 to B+ \
\ ' WHT from
Power Harness
) h

3 2\ /10/8
P by
RED from M@

Control Harness 5

Silver line on diode
must be oriented
as shown

SN
BLK from y 2

Control Harness 3

Ref Esc 3-1

B- to Negative
Baftery Terminal

M- to A1 Motor

Page J-1 Service Parts Manual




ELECTRONIC SPEED CONTROL

1- Includes ltems 2 - 31

Ref Esc 3-2

Service Parts Manual Page J-2



ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [3056-G04 | ELECTRONIC SPEED CONTROL ASSEMBLY (INCLUDES ITEMS 2 - 31)...... 1
2 * LOCK WASHER, #10 ......ovvoorveeemeeeceeeeseeseeeeseeseoeseeesssansessesesessee e 2
3 * NUT, 10 = B2, 2
4
5 BU353-GT] DIODE, 3 AMP......oooiirveoeeeeeeeeseseeseeeesees e 1
6 PI764-GT RESISTOR........ooveemeeeeeeeeeeeeeeeseeeeseeeeeeee e esee s eeee e 1
7 [3T03-G04 WIRE HARNESS (CONTROL) w...oovvomrvercreeeeeseeeseeeseeeeeseessees s 1
8 * NUT, 5/16 = 24 ... 2
9
10 * LOCK WASHER, 5/16" .......oooovoorreaereeesesesesssessssssses s 2
11 25972-G56 6 GA WIRE (BLACK 6", SOL - B+) ...ooveeorveereeeeeeeseseeseseseeneee s 1
12 | peursGIg 18 GA WIRE (BLACK 6", SOL = B-) c...oovveoeeeeeerecoeseeeseeeeeeeeeee s 1
13 | mUZrs3 LOCK NUT, 1/4 = 20 ..oocveoeeeeeeeeseeeeseeeeseeeoeees s 2
14
15 | E7855-G07 SOLENOID, 36 VOLT ...coooeoeeecveeesessessssesssssssses s 1
16 | [3083GUY HEATSINK ....ooovooieoeeeseesesseessss s 1
17 | p5863G0Y ELECTRONIC SPEED CONTROLLER ........ovveeveeeeeveeneeeeee e 1
18 | [3IO0UGOY THERMAL MOUNTING PAD .......vvorveimeeeeeeeeeeeeeeseseeseeeesees s 1
19 | [IIOZGoY BOLT, 1/4 - 20 X 3/4" LG ..vvooeeeereeeeeoeereesseeeseeseoeesees s sse e 5
20 | [F30ZBGUy COVER ...oovooeeeeeeeee e esee s 1
21 | BIE3TGH WIRE TIE ..o eeeeeeeee oo 1
22 | [3053G0]Y MOUNT oo 1
23
24 | [IIOZGO3 BOLT, 1/4 - 20 X 1 3/16" LG evevorvercveeereeceeeeeeseeeseeeessseeseeeesee e 4
25 | [F3035G03 WIRE HARNESS (POWER) ........oocvoomrieesesesesssesssessessssssssesss s 1
26
27 | poZrosH BOLT, 5/16 - 18 X 5/8" LG c..eoverervercreeeeeeeeeeeeeeseeeseeeessseeeeeseee e 3
28
29 | mozZrsy NUT, 5/16 = 18....c.oooveoceeoeeeeeeeeeeeeseeeeseees e 3
30

Page J-3

Service Parts Manual



.?sku=73056G04
.?sku=30353G1
.?sku=21764G1
.?sku=73103G02
.?sku=25978G10
.?sku=11027G2
.?sku=27855G01
.?sku=73083-G01
.?sku=25864G09
.?sku=73190G01
.?sku=71102G01
.?sku=73028G01
.?sku=31539G1
.?sku=73053G01
.?sku=71102G03
.?sku=73039G03
.?sku=00270G5
.?sku=11027G1

ELECTRONIC SPEED CONTROL

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | 25866-GO1 SOLENOID BRACKET .....oooooeveeooeeeeeeeeeeeeseseeeeeesseees e 1
32
33 | FIIOZTOY | BOLT, 14 - 20 X /4" LG. oo 4

Service Parts Manual

Page J-4



.?sku=71102G01

FRONT SUSPENSION/STEERING

Yo

Front of Vehicle

4

38 =
F
) \L**Z

art of
rame
N\

=
e

//
—

\

3 - Includes ltems 4 -10
7 - Includes ltem 8
14 - Includes ltems 5 - 10, 15

*NOTE: Tie Rod Not
Shown for
Clarity

Page K-1 Service Parts Manual



FRONT SUSPENSION/STEERING

o

Front of Vehicle

- Includes ltems 42 - 45, 48 - 53
- Includes ltems 50 - 53

- Includes ltems 67 - 69

- Includes ltems 72 - 74

- Includes Items 80, 81

- Includes Items 99 - 103

Service Parts Manual Page K-2



FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [ZBO0GOD | FRONT AXLE w.oooovooeceooceesesocseosssessssssss s essse s 1
2
3 [092ZGU3 | SPINDLE AND HUB ASSEMBLY, 4 LUG (PASSENGER SIDE)

(INCLUDES ITEMS 4 = 10).....oomvrereeemeeoeseeeseesessessssesesesessessssesesssseseesessesesneens 1
4 [092Z-GU3 SPINDLE ASSEMBLY (PASSENGER SIDE).........coocovvvrererrreerreesrererre. 1
5 P5126-GT] GREASE SEAL .....ooooorveoeeeeseeeeeeeeeeeeeeese e s assse s 1
6 BUBYIZ-GT] ROLLER BEARING AND RACE ASSEMBLY ..........o.oovvireerreereeeseeeenee. 2
7 [0895-GUT] WHEEL HUB ASSEMBLY WITH RACES, 4 LUG (INCLUDES ITEM 8)...... 1
8 [9862-G] LUG BOLT, 1/2 - 20 X 1 7/32" LG..oorvererveereeeereeeeeeneeeeeeeeneeeeseeesseneee 4
9 12093-G1 SLOTTED NUT, 1 = 14 .oooovoeeeeeeeceeeeseseeese s 1
10 | po7I8Gy COTTER PIN, 5/32" X 1 3/8" LG ..ovveoveereeeeereenseeseeeessseseesssesssss s 1
11 | [Z9rsZ SPINDLE CAP........orvoomeeeeeeeeeeeeeeeeeeeeseeeee s seeee s e e e e seese s 2
12
13
14 | [UB7Z3GU3 | SPINDLE AND HUB ASSEMBLY, 4 LUG (DRIVER SIDE)

(INCLUDES ITEMS 5 - 10, 15)......ecrvveeeveesresemeeensesensesssssessseessssssssesseseesesnesesnenes 1
15 | 70673-G02 SPINDLE ASSEMBLY (DRIVER SIDE) .........vorverereoeieenseesssessiesseessoe 1
16
17
18 | pUZU7GH BOLT, 1/2 - 13 X 68" LG .vvoooveooveoeeeeeeeeeeeee s 2
19 | pUSBUGY WASHER, 1/2" ....oovoocveeeeeeeseeeeseee s 4
20 | FOZZEGOT | KING PIN TUBE ....oioveoceeeceeeeeeseceseeeeeeeesee e 2
21 | [O75ZGO0Y | THRUST WASHER (STAINLESS STEEL)...oivmirveeceeceisesessssssesesssesseessssnnnns 2
22 | [MZ390-GH LOCK NUT, 1/2 = 13 .ooeooeceeeceoees e 2
23
24
25 | 70928-GO1 | SHOCK ABSORBER........cccosmimicreresesesesssisssiosssssssosssssssssssssssssssesssessssssssnon 2
26 | [FUBUTGOY | SHOCK ABSORBER BOOT .....ooooiovieeeeosieisseecseseeseesesesessssssssseessssssessesssnennn 2
27 | BIE3TGH WIRE TIE oooocvooeveeeeeeeeoesee e eeess oo enese s 4
28 | [MUa3TCY SHOCK ABSORBER WASHER ........coviiveereeeeeeieeeeseeoeeeeeeseeseeeseseseeseeenenes 8
29 | MUI9EGTH RUBBER SHOCK ABSORBER BUSHING ..........co.ovvereeeeeeeeseeseeesses e 8

Page K-3

Service Parts Manual



.?sku=74600G02
.?sku=70942G03
.?sku=70942G02
.?sku=25146G1
.?sku=50892G1
.?sku=70895G01
.?sku=19862G1
.?sku=00798G8
.?sku=12091G2
.?sku=70673G03
.?sku=00407G6
.?sku=00560G3
.?sku=70745G01
.?sku=70754G01
.?sku=14390G6
.?sku=70509G01
.?sku=31539G1
.?sku=10435G1
.?sku=10194G1

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30 | pUS3ZGH NUT, B/8 = 24 ..o 4
31 | MOUZZGOT | VINYL CAP...oooieoeeeeeceeeeeeeeeeeeeseeeeeseeesseeeseeee oo 4
32
33
34 | [UBBAGU3 | LEAF SPRING (HEAVY DUTY) (SEE PART NUMBER ON SPRING)............... 2
35 | FOUIBZGOT | SPRING PLATE w..oooooocoeceeeeeeoeeeeeeeeeeeeeeeeeseee e eeee e neeene e 4
36 | pUZE3Ca BOLT, 7/16 - 14 X 1 /2" LG ovoooeveeeeeeoeeeeeeeeeeeeeeeeeeeeeee e 2
37 | por3EGh LOCK NUT, 7/16 = 14 ..o 9
38 | pUZB3GH BOLT, 7/16 - 14 X 1 3/4" LG .ooooevoeeeeeoeeeeeeeeee oo 9
39
40

41 | [@BU5GOY | RACK AND PINION UNIT (COMPLETE) (INCLUDES ITEMS 42 - 45,48 - 53) .| 1

42 | [ZBUZGUY RACK EXTENSION ......ooevoereeeemeeeeeseeeeeseeseseeeeseeeesseeeeees s seeseenessenese 1
43 * JAM NUT, 172 = 20 1
44 | 70675-G01 RACK BOOT .....oovooooceeoseeoeeeseessssesssesese s ssse s 1
45 | E7EI8GY WIRE TIE woo.vooovveoeeeeoevcoe e eesss s 1
46 | [ZATEGA WIRE TIE ooooceooeeeeeeeeeeeees e s 1
47

48 | [UB3BGUY PINION SEAL w..ooovooevoeeeeeeeeeeesee e eseses e 1
49 | [UBIEGUY RACK BALL JOINT (INCLUDES ITEMS 50 - 53) .......oorvrerrreoerreonreeenneennne 1
50 | BUBAIGIH RUBBER BOOT .....oooooveeocveoseeeeeeeeeeseeeseeseeeeeee e 1
51 | BUZ09GZ SLOTTED NUT, 7/16 = 20.......ooeveeeeeereeeoeeeeeeeeeeseseeessesssseesese s 1
52 | [MU3BTG3 COTTER PIN, 3/32" X 1" LG ..ooevoeeeeeeeeeoeeeeeeseeeeee e eeeeeeeneeeenee e 1
53 | [U3BIG3 GREASE FITTING, STRAIGHT ..o 1
54

55 | pU464-GH BOLT, 7/16 - 14 X 2 3/4" LG .o.ooevoeeeeeeeeeeeeeeeeeeeeeeeeeeoeeeessenes e 2
56 | DIOBB-GOL | BOLT, 7/16 - 14 X 3 1/2" LG weoevooeeeeeeoeeeeseeeeeeeeeeeeeeeeeeeeseseeeee oo 1
57 | EUBBZEGUT | SPACER ... iiceoeeeeeeeeeeeeseeeeeeseseseees oo ses e esesee s s s 2
58 | EOUBBZGOT | SPACER (SHORT) ....ooooioeioceeeieeeeeeeeeeseeeeeeeeeeeeeeseeeesesesesses e 1
59 | pUS3ZGY NUT, 7716 = 14 ..ooooooeveeeeeeeeeeeeeeeee e 1

Service Parts Manual


.?sku=00532G6
.?sku=10044G01
.?sku=70664G03
.?sku=70163G03
.?sku=00463G4
.?sku=00734G1
.?sku=00463G6
.?sku=74605G01
.?sku=74602G01
.?sku=17618G1
.?sku=12416G2
.?sku=70638G01
.?sku=70695G01
.?sku=50641G1
.?sku=50209G2
.?sku=10387G2
.?sku=10389G3
.?sku=00464G6
.?sku=01068G01
.?sku=70667G03
.?sku=70667G03
.?sku=70667G03
.?sku=70667G03
.?sku=00532G7

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
60 | DUSBU-GZ FLAT WASHER, 7/16" ........oovveoreveeeeooeeeeeeseseeeeseseeeses e 4
61 | pO73aG LOCK NUT, 7/16 = 14 ..o sees e 3
62
63
64 | EOBOZGOY | STEERING SHAFT ...ooooooeeeeeeceeeeeeeeseeeeeeeeeese e eesesese s 1
65
66 | [O758-G0§ | STEERING COLUMN KIT (INCLUDES ITEMS 67 - 69) .....ovoorreerrreeereerenneennn. 1
67 | [UBIO=GOI STEERING COLUMN .......oorvvoreeeereeeeeeeeeeeeeeeeeeee e 1
68 | EB5BIGUI STEERING COLUMN BUSHING...........ovvecrreceeesreeeeseenesesseseseeseneseene 1
69 | pIOZZGO SCREW, #6 - 20 X 5/16" LG ....cvveocveerereeeeeeeseeeesessesseeseesesessseeee s 1
70
71 | [U758GU4 | STEERING COLUMN KIT (HORN) (INCLUDES ITEMS 72 - 74) ....ovorrerne.. 1
72 70610-G02 STEERING COLUMN ......oorvirereerereseseeeeeeees e seeesseeesesseees e 1
73 | EB5BIGO STEERING COLUMN BUSHING...........ovverveeeeeeneeeeeseeeseeeeneeeeeeeeeeeeeee 1
74 | pIOZZGOD SCREW, #6 - 20 X 5/16" LG ...o.cvvvoeveerereoseseessoeesessssssessesssessssesss s 1
75
76 | DIOUBGUN | BOLT, 3/8-16 X 1 1/4" LG WITH PATCHLOCK .....oovveoveeereeeeeeeeseeeeee 4
77 | poBTEGH LOCK WASHER, 3/8"........vvorveoeeeeieeeeieeeesseesseoessesesesessseeseessssesseessesnsseseesenenes 4
78
79 | FUSBUGUY | INTERMEDIATE SHAFT (INCLUDES ITEMS 80, 81).......oo.rvveereeereeeeeereenneens 1
80 | pIOSGUY BOLT, M8 X 1 1/4" LG ..oooveeeeeeeeeeeeeeeeee e 2
81 | pUSBEEGY LOCK WASHER, 5/16" ......covvvoeeveeeeereeseseessseeesssssssesssessesesssesssesesssssses 2
82
83 | FO7EIGOT | RETAINING RING (INTERNAL) .....omvoeeieeeeesseeceeeeeseesseseseesseesseesseesese oo 1
84 | [UBBEGUY | RETAINING RING (EXTERNAL) .....coimveeieeeeeeeeemeeeeeceeeeeseenesesesseesssensseenese 1
85 | MBIZGY BALL BEARING .....ooovooeeeeeeeeeseeeeeesoeseseeseseeeeseessessse e seesss s 1
86 | FUBBTEGUT | WAVE WASHER......o..oioocoeoeeeeeeeoeeeeeseeeseeeese e eeseeee e e sse s nenes 1
87 | 71146-GO1 | STEERING WHEEL ....ooooiveoceeoceeeeeeeeeeseeeese oo eseeesseeeseseeses s s eneesnesennnes 1
88 | [IA7GUY | STEERING WHEEL COVER ....oovooiceeoeeeeeeeoeeeeeeeeeeeeeeeeesee e 1
89 | EABIZEGUY | LABEL (E-Z-GO) ..ooooieeeoeeeoieeeeieeeeeeeeeeeeeeeeeeeeeeseeeeee s esse e 1

Page K-5 Service Parts Manual



.?sku=00560G2
.?sku=00734G1
.?sku=70607G01
.?sku=70758G05
.?sku=70610G01
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=70758G04
.?sku=28569G01
.?sku=28569G01
.?sku=01022G01
.?sku=01022G01
.?sku=01006G01
.?sku=00879G1
.?sku=70580G01
.?sku=01055G01
.?sku=00565G8
.?sku=70751G01
.?sku=70888G01
.?sku=15112G1
.?sku=70887G01
.?sku=71147G01
.?sku=74815G01

FRONT SUSPENSION/STEERING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
90 | [EISEGUT | LABEL (CUSHMAN).......oivooeeeeeeeeeeecseeseeeeseseeseeoes e 1
91 | FIUZBGOY | STEERING WHEEL ....oooocoeeceeceeeeeeeeeseeesseeeeee oo 1
92 | FITEUGOT | CLIPBOARD........c.oioeeeeeeeeeeseeeeeseeeeeeeseeeseeesseeeseaesees s eeese s nnnes 1
93 | EITATGOT | HUB COVER .....ooovoceeeeeieseeeeeeeeeeeeeses oo 1
94 | M@390-G3 LOCK NUT, 5/8 = 18 w....coeveeeeeeeseeeeeeeeeeeeeeeeeseeeeseeseeeees e eeess e 1
95 | EBIOTGOT | LABEL (JACOBSEN) .....oiioieeeceeeeeeeeeeeseeeseeeeeeeseseeseeseseseseseeees s nnnes 1
96
97
98 | [ABUAGUY | TIE ROD ASSEMBLY (INCLUDES ITEMS 127 - 131) ...ovooceeesreeeseeeeeeeeneeenan. 1
99 | [FUBITGUR THREADED ROD (24" LG) ....oovvveoeveereeeeoesereeseoeseseeessseesneseesesseseseesesesene 1
100 | [O9UZGUT TIE ROD END (LEFT HAND THREADS) ........ovvocreeeeeeeeeeeesesnereenessnenes 1
101 | pIOBY-GUT JAM NUT, M12 X 1.25-05 (LEFT HAND THREADS).........ccoooerrerrereerernnees 1
102 | [U90ZGUZ TIE ROD END (RIGHT HAND THREADS).........rvveereeeeeeeeeeseeeeneeseseesennens 1
103 | DIUEY-GUZ JAM NUT, M12 X 1.25-05 (RIGHT HAND THREADS) ..........ccooooorrrreerrreenne.. 1
104
105 | pO734GY LOCK NUT, 7/16 = 14 cooooeoooeeoeeeeeeeeeoeseveeeesee e 2

Service Parts Manual

Page K-6


.?sku=74954G01
.?sku=71948G01
.?sku=71950G01
.?sku=71949G01
.?sku=14390G2
.?sku=28909G01
.?sku=74604G01
.?sku=70897G02
.?sku=70902G01
.?sku=01069G01
.?sku=70902G02
.?sku=01069G02
.?sku=00734G1

REAR AXLE

1 - Includes ltems 3 - 9

NOTE: Apply a light coat of moly grease to

male spline before assembly. Reference 14 13
part number 15. ;ﬁ

Page L-1 Service Parts Manual



REAR AXLE

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [[3500-G0Y | REAR AXLE ASSEMBLY, 12.44:1 (INCLUDES ITEMS 3-9)...cooovvvriiscieninnns 1
2
3 PU377-GI2 AXLE SHAFT (PASSENGER SIDE) ......c.ooveivereeeeeeeeeeiens e 1
4 PU377-GI1 AXLE SHAFT (DRIVER SIDE)........oovumviereniieeeiessessesssesseesses s 1
5 P5278-G]] DIFFERENTIAL COVER ......coouiviiveiieeeeeeseesessseesseessess s 1
6 P86I0-GUTl FILL/CHECK PLUG ... 1
7
8 [5558-G]] SCREW, 5/16 - 18 X 3/8" LG. .ooocvvrveeereesrereeeeeeiessessesseessesssesssssesas e 10
9 [[3050-GUT VENT oottt 1
10
11 | paZersy BUMPER SPLINE .....oooooveeeeeeeeeeeeeseeeseeseessees s 1
12 | porerGZ BOLT, 1/4 - 20 X 1 /8" LG covooeverveeeeeeeeeeeeeeeseeeeeesees e 3
13 | pUBBEGY LOCK WASHER, 1/4" (STAINLESS STEEL) ......vvverveeeeeeeeeeeessenseeses s 3
14 | DITIOSGUL | WASHER, 1/4" (STAINLESS STEEL) w..oovvuceeocieeeeseeeseeseeeeees e 3
15 | 28095-GO1 | MOLY LUBE, 2 OZ. ...cvviierieoeererseesiassissssissssesssasssesssss s AR
16
17 | 72763-G02 | DIFFERENTIAL GUARD ........cooomvtmeeeeeeemsesseeseesseesseesseseseesesseessesss s 1

Service Parts Manual

Page L-2



.?sku=73500G01
.?sku=20377G12
.?sku=20377G11
.?sku=25228G1
.?sku=28610G01
.?sku=15558G1
.?sku=73050G01
.?sku=24261G1
.?sku=00797G2
.?sku=00664G7
.?sku=01110G01

REAR SUSPENSION

Ref Rsp 3-1

Page M-1 Service Parts Manual



REAR SUSPENSION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [0ZZ8GOY | SHOCK ABSORBER..........cocmveerieiemsesesessssessssesssssssesssoss s esssse s 2
2 [M0435-GT] SHOCK ABSORBER WASHER ........oovurreereeeseeeeeeeeseeesseeeesessseessseseseesessneens 8
3 [[0I92-G] RUBBER SHOCK ABSORBER BUSHING ..........o..ovvoreeeeeeeeeeeeeeseeeeeeeenee. 8
4 pU53Z-GH NUT, B/8 = 24 w..oooocvoeeeeeeesees e 4
5
6 (332503 | LEAF SPRING (HEAVY DUTY)....oomiioeoceeeeeeoeeeeeeeeeeeeseees oo 2
7 [ZEI8GUY | “U"BOLT, 3/8 - 16 X 2" X 2 1/2" LG weoooeeeeeeeeeeeeeeeeeeeeseeeeseeeseeese s 4
8 DUS60-GT] WASHER, B/8" ......ooooeveerreeeseeseseeseeeseeesseeeeseesseeee s es s eesesensese s 8
9 [I098-GY LOCK NUT, 318 = 16 w..ooovvveveeecrercseeesesese s 8
10
11 | FOZBITOD | SPACER ... 4
12 | [OZILGOL | RUBBER BUSHING .....ooooceeeececeeeeeeeseeeeeeeeeeeeeee e 12
13 | [OZITGOD | SHACKLE PLATE ..ooivocveoeeeeeeeeeeeieseeeeeeeeessesesesss s sssssss s 4
14 | pUBBEGY BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL)......orverreerereereeeeeeeseeereen. 4
15 | [I098GY LOCK NUT, B/8 = 16 w..ooovvoveveeeeescseeesssess s 4
16
17 | [ZI58GY SHOULDER BOLT, 3/8 - 16 X 3 1/4" LG. w.ceoovverveeeeeereeeeseeeeseeeseeessseesesnesesnenes 2
18 | [ZZ6Z5a LOCK NUT, 318 = 16 w..oooveeoceeeceeeeeeeeeeeeeee oo sssen e 2

Service Parts Manual

Page M-2


.?sku=70248G01
.?sku=10435G1
.?sku=10194G1
.?sku=00532G6
.?sku=74345G03
.?sku=72618G01
.?sku=00560G1
.?sku=11098G5
.?sku=11098G5
.?sku=70289G02
.?sku=70291G01
.?sku=70290G02
.?sku=00665G9
.?sku=11098G5
.?sku=11098G5
.?sku=14158G1
.?sku=12262G1

SEATING

15 - Includes ltems 16, 17
23 - Includes ltems 24 - 32

Ref Sea 4-1 28812

Page N-1 Service Parts Manual



SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZ6ZGOA | SEAT BACK SUPPORT ....oooomvieeceesseeesssesses s 1
2 pU715-G2 BOLT, 5/16 - 18 X 13/16" LG w..eooeveoeeereeeceeeseeeeeeeeeeesesssesesesseessse s 1
3 pUZ38-GY BOLT, 5/16 - 18 X 3/4" LG ..ooveooeeeeeeeeeeeeeeeeeeeeeeeeeeese s 2
4 pUG4Z-GY WASHER, 5/16" .....ovoocveeerrercsesessesseesssesssesssssssssssseesssses s sssssss s esssssssssssasseons 2
5 11098-G6 LOCK NUT, 5/16 = 18 .e.oeeverovereeeeceeeesesesesesesesssessesssssessessssssssses s 2
6
7 [IZ63TGUL | ACCESS COVER.....ooiioeoeeeeeeeoeeseesseeeeeesesesseseseessse s esess e 1
8 [8236-GT] DRIVE RIVET w...ooooeiseceeeeeseeeeeseeese e eeseeese s 3
9
10 | [5900-GOZ | SEAT BACK SUPPORT BRACKET .....ovveeveeceeseeesseoeesiessessseesssessi s 2
11 | 01006-G1 BOLT, 3/8 - 16 X 1 1/4" LG .ooorveooeeereeeeeeeeeeeeeeeeeeeeeses e 4
12 | pUSBUGY WASHER, B/8" ......voooceeeeeeeeeeeeeeeeeeeeseeeseseeeeee e es s see oo enes s 2
13 | [OUI8GY LOCK NUT, 318 = 16 ...ooovoveveeoceeocseeeeeeseseseses s 2
14
15 | 71274-G** | SEAT BACK ASSEMBLY (INCLUDES ITEMS 16, 17).....covverrerrrrrrreereesrreonee. 1
16 | 18144-G* VINYL SEAT BACK COVER .....ooomvvrmriiesrseeosssesseesseosssssssses oo 1
17 | 18868-G4 PLASTIC SEAT BACK COVER (BLACK) .....ooorveeeeeeceeeeeeeseieseeessseereee 1
18
19 | [E705GY SCREW, 1/4 - 20 X 1" LG..oooeeooeeeereoeeveeseeeseeesseessses s 4
20 | pUBEEGY LOCK WASHER, 1/4" (STAINLESS STEEL) w...c.cvvoevverreeeeeeeeeeesesessees e 4
21 | 01110-G7 WASHER, 1/4" (STAINLESS STEEL) ....vooeveoeeeeeeeeeeeeseeeseeeseeeeeeeeseeeneeeneee 4
22
23 | 71611-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 24 - 32) ......ovvvorerrereereeens 1
24 | 71602-G** VINYL SEAT BOTTOM COVER .......orvimreeeeeeeeeseeeseeeeeeeseseees s 1
25 | [IOIZGUY VINYL TRIM (SEAT BOTTOM) ...ooovomvioereocseseeeeesseesssessssessses s 1
26
27 | [IEIT=GUY SEAT HINGE ..o 2
28 | po7Zo=GUY SCREW, #12 = 14 X 1" LG. weorevoeveeeeeoeeeeeseeeeeeeeeseesseseeesese s 6
29
30 | FI7UTGUn HIP RESTRAINT (PASSENGER SIDE).........coivvereeeeereemeeeeseeessiessesesreee 1

Service Parts Manual


.?sku=71262G04
.?sku=00715G2
.?sku=00438G8
.?sku=00642G8
.?sku=71263G01
.?sku=18436G1
.?sku=75900G02
.?sku=00560G1
.?sku=11098G5
.?sku=16705G1
.?sku=00664G7
.?sku=71012G01
.?sku=71610G01
.?sku=00720G08
.?sku=71701G01

SEATING

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [I70ZGoy HIP RESTRAINT (DRIVER SIDE) .......ovvuivireseeesesessesssesssesssessses s 1
32 | 71204-GO1 BOLT, 1/4 - 20 X 7/8" LG .veeorveorveeeeeeeeeeeeeeeeeesseesvsessseeseesesee s 8
33
34 | mrorEGT BUMPER ......oocoooeviesesesosseses e sesss oo 2
35
36 | FIBZ7GUT | BED BUMPER BRACKET ....ooiioiioeeceeeeseeeseeeeeeeesoeeeeseseeeeeeeeeseeeneeeeseennes 2
37 | FUTIBGUL | ADJIUSTABLE BUMPER ......oooooovieeceeeceeeeeeeesseeeseesssessseesesesss s esseesse e 2
38 | mozZroy NUT, 5/16" = 18 ...o.eeoeeereeeceeeeeeeeseeeeseeseeee e esse e ees e ees s 4

Page N-3 Service Parts Manual



.?sku=71702G01
.?sku=17074G1
.?sku=71577G01
.?sku=70113G01
.?sku=11027G1

SEATING

Service Parts Manual Page N-4



TRUCK BED, MANUAL LIFT

1 - Includes Items 2 - 38 e 1314

Ref Thm 3-1

Page Q-1 Service Parts Manual



TRUCK BED, MANUAL LIFT

Front Channel on underside
Front of Vehicle of Truck Bed

TRUCK BED LATCH
INSTALLATION

Service Parts Manual Page Q-2



TRUCK BED, MANUAL LIFT

60

Part of Truck Bed

R H/M\ 71

72 P ‘@ 72

Ref Tbm 3-3

Page Q-3 Service Parts Manual



TRUCK BED, MANUAL LIFT

Ref Tbm 3-4

Service Parts Manual

Page Q-4



TRUCK BED, MANUAL LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZ60-GOY | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 38) ...ccoouveercrercrieanee. 1
2 [IZ31G0] BED (35") vveeveeoveeeeeeeseseesesesssesssesseeesees s esesens s es e 1
3 [IZ28G0] SIDE PANEL (35") (PASSENGER SIDE) .........ovverveeererereeseeesreereeeeeree 1
4 [IZ38-G03 SIDE PANEL (35") (DRIVER SIDE)........ovvurviemveesreereseesesssses s 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....coooervvrrrerrreerreerrenne. 10
6 pOSI5G] BONDED WASHER, 1/4".........oovooreeeeeoeeeeeeeeseeeseeeeseeeeeeeeeee e 10
7 DITIO-Go] WASHER, 1/4" (STAINLESS STEEL)......o.vrveecverereeeeeeeeeseesesesseessseeeeensons 10
8 [A390-G4 LOCK NUT, 1/4-20 ..o 10
9
10
11 71717-G01 END CAP 1" 2
12 | [E705GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL) ....oorveereeereeereereeone. 4
13 | povIsGy BONDED WASHER, 1/4".........oovvoerreeereseesesessossssesssssseessss s 8
14 | (&3904 LOCK NUT, 1/4-20 .....ooevooeeeeeeeseeeeeeeeeeeeeeeeeses s 4
15
16 | 71322-G03 POST (PASSENGER SIDE) .....covvumrvierveeceesesesssesseesssssssesssse s 1
17 | 71322-Go4 POST (DRIVER SIDE).......coocuureeioreeeeeeeseeeesesseeseesesssseseaseseessiessesee e 1
18 | [I7I8GUl END CAP 1 L/2" oo 2
19 | [I838GOY RUBBER BUMPER...........oooiimirieiesseeeeseessesesesssesseses s 2
20 | mE7U5GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....ervvrrreerreerreerreone. 4
21 | pOISG BONDED WASHER, 1/4".........ovvoorveeeeeeeeeeeeeseeesees oo seseeeeeeeeee 4
22 | prmmod WASHER, 1/4" (STAINLESS STEEL)......ovvurvveerveereeesseesssessses s 4
23 | @394 LOCK NUT, 1/4-20 .....ooeveoeeeeeeeseeeeeeeeeeeeeeeeeeeeeseee e 4
24 | pIO7ZGUY LOCK SCREW, 3/8-16 X 2" LG w..ovoocveeevereeeeeeeeeeeseeesseseneeseesesesene e 4
25 | MoZrcy LOCK NUT, B/8-16 ......oovooeverceeseeeseeeeseesseses s 4
26
27 | [IZE=GU3 TAILGATE ..o 1
28 | p7BEB6-GUYT HINGE ... 2
29 | pIOUZGUY BOLT, 1/4-20 X 1" LG .vvoocveeeeeeeeeeeeeeeeseeseeeeseesessee e 4
30 | pImoGon WASHER, 1/4" (STAINLESS STEEL)......ovvrvveeveereeeseeeeeeeeeseeesssneseenesesnenes 4

Page Q-5

Service Parts Manual



.?sku=71260G01
.?sku=71231G01
.?sku=71248G01
.?sku=71248G02
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=16705G6
.?sku=16705G6
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=71718G01
.?sku=71838G01
.?sku=16705G6
.?sku=16705G6
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=01074G01
.?sku=11027G5
.?sku=71245G03
.?sku=27666G01
.?sku=01002G08
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01

TRUCK BED, MANUAL LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [E3903 LOCK NUT, 1/4 = 20 ..oooveoveeeeeeeseeesseeeseesseseses s 4
32 | pIrEEGu TAILGATE KEEPER .....ooorvemeveeeeeeeeeseeeeseeeeeeseseeesesesesss s 1
33 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......oooerveerreerreerreerreane. 1
34 | 71083-G01 TAILGATE CABLE .....o.oovoveeceeeeeeeseses s seseess e 2
35 | pUIUEGH SELF-TAPPING SCREW, #12 - 24 X 3/4" LG....ovoovvoreeesereenreenressseeree 2
36 | pOYISGH BONDED WASHER, 1/4".........oivooreeeeeeeeeeeeeeseeeseeeeseeeeeeenee e 2
37
38 | 71794-GOL | LIFT HANDLE ....ooooceeceeeeeeeeeeeeeeeeeeeeees e eese e eese s 1
39 | pUI76-GOY | SCREW, 5/16 - 18 X 1" LG (STAINLESS STEEL) w...oouveeeeeecreeceeeseeeeseeseseennes 2
40 | 00559-G8 WASHER, 5/16" .....oooeveoerreoeesesesesssesssssssesssss oo sssses s 2
41 | DPIIOIGON | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w.coocvvoeveeeeseeeseeeceeeseeeseeeeeeeenees 2
42 | EIE83GI COTTER PIN ..o 1
43 | FIZEEGUT | BED LATCH .o e sessse e 1
44 | FIBZTGUY | LATCH BRACKET w..ooooooeeceeeeeeeeeeceeeseeee s 2
45 | DIOIZGO3 | CARRIAGE BOLT, 1/4 - 20 X 3/4" LG wooooveeeeeeneeeesesessesesssosessssssesssses s 4
46 | DITOGOY | WASHER, 1/4" (STAINLESS STEEL) w..oovveeireeseeeocieseeesesessss s 4
47 | [@390GA LOCK NUT, 1/4 = 20 oo 4
48 | FIIEEGUY | EXTENSION SPRING .........ooveeceeeceeeceeeseeeeseeseseesseeseeieseeseesessseesssesese e 2
49 | pO73EG] LOCK NUT, 7/16 = 14 ..o 2
50 | MEEZZGIN | CLEVIS PIN, 112 1 7/8" w.oooooeoeeeeeeeeeeeeeeseeeeseeeeeeeeeseseeeseseeese s 1
51 | M@EZZGIQ | CLEVIS PIN, 1/2 = 3" ooooeeoeeoeeeoeeeeeeeeeeseeeeeeeeeee e 1
52 | EIBB3G COTTER PIN.oooooooceeoeeos s 1
53 | FIBBTEGTT | GAS SPRING ..ooooieeeceeeeceeeceeeeeseeeeeeseeeseeesseee s e eses e 1
54 | pUAEZGY SCREW, 7/16 = 14 X 3/4" LG..oovveoeeeeveeseeeeeeeeseeseeseseene s 1
55 | FIZBIGUZ | BRACKET wooooooiceeeceieeeeeceeeseeeesees s s 1
56 | FZZBLGOT | BED LINER ..oooooioeoieeeceeoceeesseeesees s seessses s 1
57 | FEZBZGOT | TAILGATE LINER ....ooooooeceeeeeeeeeeeeeeeeeeeeseeeeeee oo eesees s ennes 1
58 | [MBa3/mC RIVET, 1/4" X 3/4" LG w.vvooveoeveeeeeeeeeeeeeeeeeseeeeseneeeneees s s seenesenses e 4
59 | M@BULGIY | RIVET, 3/16" X 7/16" LG (ALUMINUM) ........ovveeceereeeeeeseseseeeceeesseeeveeneseeenes 6
60 | 71517-GO1 | BED CAPACITY LABEL (500 LB) ......iveerveeemreeceeeeeseeeeeeseseessseeesesesssesesesseseenenns 1

Service Parts Manual Page Q-6


.?sku=14390G4
.?sku=14390G4
.?sku=71748G01
.?sku=00106G6
.?sku=00915G1
.?sku=00976G08
.?sku=01109G01
.?sku=21683G1
.?sku=21683G1
.?sku=71264G01
.?sku=71827G01
.?sku=01014G03
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=71965G01
.?sku=00734G1
.?sku=14443G11
.?sku=14443G10
.?sku=21683G1
.?sku=21683G1
.?sku=71537G01
.?sku=00462G7
.?sku=71283G02
.?sku=74231G01
.?sku=74232G01
.?sku=18436G1
.?sku=14601G10

TRUCK BED, MANUAL LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.

61

62 | FIZEBTGUZ | BED FRAME ....ooiooceeeeeceeeeeeeeeeeeeeesesees e 1
63 | DUZ3ITGI SCREW, 5/16 = 18 X 1 1/4" LG...ooocveeeveeeeeeeeeeeeeeeeeeeseeeeeeeeeee e 4
64 | pUBEZGH WASHER, 5/16" .....ovoocvererrereseeeseessesssssssesssssssssss s es s sssssss s asssssssss s 8
65 | DIIUIGUL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) w..oooocvvoeveeceeeeseseeeceees s 4
66

67 | 00415-G6 BOLT, 1/4 - 20 X 1 3/4" LG ooooveoeeeeeeeeeeeeeeeeeeeeseseeeeses e esss s 2
68 | pUBEZGY WASHER, 1/4" ......oooeeeeeeeeeeeeeeeeeeeeee e 4
69 | pUBEEGZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) c..e.vvvcvecrerreeseeseseseesssessses e 2
70

71 | pUBBEEGY BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL)....vvorveereeereeeemeeereeereeeenee. 2
72 | pUBZ3zTC WASHER, B/8" ......voooceeeeeeeeeeeeeeeeeeeeseeeseseeeeee e es s see oo enes s 4
73 | [OZITGOY | RUBBER BUSHING ....o.oooocveeceecseeeseeseeeesseeseese s 4
74 | MOZBITGUD | SPACER ... 2
75 | [IO98GH LOCK NUT, B/8 = 16 w..ooovvoveveeeeescseeesssess s 2
76

77 | TIZBTTOD | BED, 35" ..o 1
78 | TIZZZTOL | CORNER TUBE ...oooveocoeeeeoeeceeeeeseeeeee s eoesens s 2
79 | porezy SCREW, 5/16 - 18 X 2 1/2" LG (STAINLESS STEEL) ......cvvovvereeeceessereereennens 4
80 | 00559-G8 WASHER, 5/16" .....vvoocveerrereeseseseessesssessseessssssssesssessesssssssessss s assssasssessens s 4
81 | 00550-G3 LOCK NUT, 5/16 = 18 ...eeoveooeeeeeeeeeeeeeeseseeseeeseeeeseeeseseneeeesee e s s 4
82 | CIZIBGOI | END CAP, L 1/2".ooooioooceoeceoosessosssesssessessssesess s 2
83 | TATL7-GOL | END CAP, 1" .. oooooooeeeoeeeeceeeceeeeeseeeseseees s 2
84

85 | 71777-GOL1 | DECAL (WARNING) ....cooorveeceeeesesesesessessessseessssssssessseses s 1
86 | [ZBZ3GUY | TAILGATE DECAL (JACOBSEN).......coiviiiieoieeeceeeemsiessisessssseesssesseessssnesennoes 1
87 | FZBIEGUL | TAILGATE DECAL (E-Z-GO)uuomireieeeieeoseeieeeeoeeeeeeeeeeeeeseseeeesesesesseesse s 1
88 | 28960-GO1 | TAILGATE DECAL (CUSHMAN) ........coovmmimeomreeeeeeeeeseseesesoessesesesesssesseenesesneeen 1
89 | FIZZTGUL | LABEL (TILT WARNING) w..oooiveecveieeeoeeceseeeeseeeeseesseeeeeseseeese oo 1

Page Q-7

Service Parts Manual



.?sku=71258G02
.?sku=00439G2
.?sku=00642G8
.?sku=01109G01
.?sku=00642G7
.?sku=00654G2
.?sku=00665G9
.?sku=00643G1
.?sku=70291G01
.?sku=70289G02
.?sku=11098G5
.?sku=71231G01
.?sku=71772G01
.?sku=00762G9
.?sku=71718G01
.?sku=74823G01
.?sku=74811G01
.?sku=71771G01

TRUCK BED, MANUAL LIFT

Service Parts Manual Page Q-8



TRUCK BED, ELECTRIC LIFT

12
1 - Includes ltems 2 - 37 M\C/ <
& <

Ref The 3-1

Page Q-9 Service Parts Manual



TRUCK BED, ELECTRIC LIFT

Ref The 3-2

Part of Truck Bed
W ‘ H/M\W
6172 —p o 58
\E/@/ | ‘ /ﬂ‘

Service Parts Manual Page Q-10



TRUCK BED, ELECTRIC LIFT

Front of Vehicle 63 - Includes ltems 64 - 86

/ WHT from Actuator
\ // BLK from Battery
RED from Battery

RED from Actuator Battery Connections

Front of Vehicle

BLK Lead
RED Lead

Rear Frame
Member

Ref The 3-3

Page Q-11 Service Parts Manual



TRUCK BED, ELECTRIC LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 [IZ60-GOY | TRUCK BED ASSEMBLY (35") (INCLUDES ITEMS 2 - 37) ..oovvoeveecreceeane. 1
2 [IZ31G0] BED (35") vveeveeoveeeeeeeseseesesesssesssesseeesees s esesens s es e 1
3 [IZ28G0] SIDE PANEL (35") (PASSENGER SIDE) .........ovverveeererereeseeesreereeeeeree 1
4 [IZ38-G03 SIDE PANEL (35") (DRIVER SIDE)........ovvurviemveesreereseesesssses s 1
5 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL).....coooervvrrrerrreerreerrenne. 10
6 pOSI5G] BONDED WASHER, 1/4".........oovooreeeeeoeeeeeeeeseeeseeeeseeeeeeeeeee e 10
7 DITIO-Go] WASHER, 1/4" (STAINLESS STEEL)......o.vrveecverereeeeeeeeeseesesesseessseeeeensons 10
8 [A390-G4 LOCK NUT, 1/4 = 20 ...ocoeoeeeeeeeeeeeeeeeeeeeeeeeeesee e 10
9
10 | 71717-Go1 END CAP, 1" ..o 2
11 | [E7U5GH SCREW, 1/4 - 20 X 1 3/4" LG (STAINLESS STEEL).....eovvverrerreerreerrenne. 4
12 | pogIsGy BONDED WASHER, 1/4" .........ovvooreeeeeoeeeeeeeeseeeseeees e 8
13 | &3904 LOCK NUT, 1/4 = 20 ..occveoeeeeeeeeeeeseeeeeeeseeeeses s 4
14
15 | 71322-G03 POST (PASSENGER SIDE) .....voumvireveocienesessssesssesssssssessss s 1
16 | 71322-G04 POST (DRIVER SIDE).......coouevrrrrirreeeseesssssssessssssssesssssssessssesssss s 1
17 | [I7I8G0n END CAP, 1 112" oo 2
18 | [IB38TUY RUBBER BUMPER............ooooieeireeeseeeeseesiesesessseseeesssseseesssesssssseeenseeee 2
19 | [BE705GH SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......ooosrveerrerrrierrerreone. 4
20 | pUIEGY BONDED WASHER, 1/4"........coovvoerreeereeesessesessoesssesssseseesssessssss s 4
21 | pImosoa WASHER, 1/4" (STAINLESS STEEL).......oorveeeveoeeeeseeeeeeeeeeeee e 4
22 | Z3903 LOCK NUT, 1/4 = 20 ..oooveoeoeeceeseeessoeeseessesssessse s 4
23 | pIO7AGUY LOCK SCREW, 3/8 - 16 X 2" LG w..oocveveverceeeeeeeeeeeseeesseeeneeeeeseeseseene e 4
24 | MUZrGy LOCK NUT, 318 = 16 ....eoveeeeerceeeeeeseeeeeeeseeeeseseee e 4
25
26 | [IZE5G03 TAILGATE w..oooooeveeee e 1
27 | prEEE-GUY HINGE ... 2
28 | pIOUZGUY BOLT, 1/4 - 20 X 1" LG covooeeeeeeeeeeeeeeeeeeeeeeseeeseeeseeee s 4
29 | pImoGon WASHER, 1/4" (STAINLESS STEEL)........uurveeeveeeeeeneeseeeeeeseeesseseseeeessnenes 4
30 | @393 LOCK NUT, 1/4 = 20 ...ccoeoeeeeeeeneeeeeeeeeeeee s eeesee s 4

Service Parts Manual

Page Q-12



.?sku=71260G01
.?sku=71231G01
.?sku=71248G01
.?sku=71248G02
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=16705G6
.?sku=16705G6
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=71718G01
.?sku=71838G01
.?sku=16705G6
.?sku=16705G6
.?sku=00915G1
.?sku=00915G1
.?sku=00915G1
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=01074G01
.?sku=11027G5
.?sku=71245G03
.?sku=27666G01
.?sku=01002G08
.?sku=01110G01
.?sku=01110G01
.?sku=01110G01
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4
.?sku=14390G4

TRUCK BED, ELECTRIC LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
31 | [I7E8Co TAILGATE KEEPER .......ooomvvooeveeeeseeeeseeseseessoesesessss s esssses oo 1
32 | 16705-G3 SCREW, 1/4 - 20 X 3/4" LG (STAINLESS STEEL)......oooerveeerreerreerreenreonee. 1
33 | pImoGon WASHER, 1/4" (STAINLESS STEEL)......overveeeeeereeeseeeeeeeesees s 1
34 | M@390-G3 LOCK NUT, 1/4 = 20 oo 1
35 | 71083-GO1 TAILGATE CABLE .....oovveoeeoeeeeeeeeseeeeeeeeeeseeseoesese s eeesenes e eeees e 2
36 | [pUIUE-GH SELF-TAPPING SCREW, #12 - 24 X 3/4" LG.....oooovveeeereeeeeeeeneeereeeeeee 2
37 | pOIIEGH BONDED WASHER, 1/4"..........oovooereeeeeeeeeeeeeeeoeeeeoeeeseees e eeeesenese 2
38 | ABILGUY | TAILGATE LABEL (E-Z-GO) w.ooooroeeeeeeeeeeeeeeeeeeeoeeeeeeeeeeeeeeeseeeeseeeeeee e 1
39 | 28960-GO1 | TAILGATE LABEL (CUSHMAN).......ccoooeireeremreemereseesesesseseseasseeessssssesenneeos 1
40 | [IZZEGUY | LABEL (TILT WARNING) w..oooiveeceeeseeeeeeeeeeeeeseseeseoeesesssessas e 1
41 | F38ZZTGUY | TAILGATE LABEL (JACOBSEN).......oovioreeeeeeoseeeomeeeseeieseiosesesssesessesesenesesneenn 1
42 | [EZZTGUT | BED LINER ..o 1
43 | [BZZZTUY | TAILGATE LINER ...oiooceeoeeeeeeeeeeeeeeeeeeeeeeeseeeese e eseseseneseeee 1
44 | MEA3ECI RIVET, 1/4" X 1/2" LG .oooeveoeeeeeeeeeeeeeeeeeveeeeeeeeeeeeeesees e eness e 4
45 | M@BULGIQ | RIVET, 3/16" X 7/16" LG (ALUMINUM)........oooeoeveeereeeeceeeceses e 6
46 | 71517-GO1 | BED CAPACITY LABEL (500 LB) ....oooooreeeocreesereeseeeeseseesesesesseesssessseeenesenns 1
47
48 | 71258-GO1 | BED FRAME ....coooiooeceeeeeeeceeeeeeeeeeeseeeseee s 1
49 | puazscy SCREW, 5/16 - 18 X 1" LG..oooovveoceeeeceeoeeeees oo eeeeseeeseeeeeeseeese e 4
50 | pUBAZGH WASHER, 5/16" .......ooorvveerereeeeeeeeseeieseoeesseeeeseesessesesesesesesesessnessssesssnsse oo 8
51 | DIIOIGOL | LOCK NUT, 5/16 - 18 (STAINLESS STEEL) .....oovooeeeoeeeeeeeeeeeeeeeeseeeneeeeeeeeenes 4
52
53 | 00415-G6 SCREW, 1/4 = 20 X 1 3/4" LG.orrvvooeveeeeeeeeeeeeeeeeseeeesee e 2
54 | pUBAZGY WASHER, 5/16" .....vvoocveerrereeseeeseoseeeseseeseseeesesssesesseseesessessssesees s 4
55 | DUBSA-GZ LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ...ocurvvoeeveeceeeeeeeeseseeeeseeeeeieneseee 2
56
57 | pUBBEEGY BOLT, 3/8 - 16 X 3 1/2" LG (STAINLESS STEEL)....vvorvereeeeeeeeeeeeeeeereeenee. 2
58 | pUBZ3G WASHER, B/8" ......voooveemeeeeeeeeeeeeseeesesoeseseeses e eeeeesesese e enesenes s 4
59 | FOZILGOY | RUBBER BUSHING .......oovoceeeeceeoeeeeeseeeeeeeseeseeeseee e eeeeeeeeseesesesesseen e 4
60 | FOZBIGUZ | SPACER.......oooiioioooieooeseeeeeeeeeeeeeeeeeeeeeeeee e eeeee e ses e een s eeese e 2

Page Q-13

Service Parts Manual



.?sku=71748G01
.?sku=01110G01
.?sku=14390G4
.?sku=00106G6
.?sku=00915G1
.?sku=74811G01
.?sku=71771G01
.?sku=74823G01
.?sku=74231G01
.?sku=74232G01
.?sku=18436G1
.?sku=14601G10
.?sku=00438G8
.?sku=00642G8
.?sku=01109G01
.?sku=00642G7
.?sku=00654G2
.?sku=00665G9
.?sku=00643G1
.?sku=70291G01
.?sku=70289G02

TRUCK BED, ELECTRIC LIFT

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
61 | [I0OYBGH LOCK NUT, 318 = 16 w..ooovvveoveooceeoesessesesee s 2
62
63 | 74052-G03 | ELECTRIC DUMP KIT (INCLUDES ITEMS 64 - 86)........coooorvrerrrererreerreenersnnens 1
64 | [ZIEEGUY CIRCUIT BREAKER MOUNTING BRACKET ........oovrveerresrreseseseeenreon 1
65 | EI3203 CIRCUIT BREAKER, 30 AMP, 12V ........ovvoervereeeeeeeeseeeseesssessses e 1
66 | DUIS0-GA SCREW, #10 - 24 X 1/2" LG ovoovveeeeoeeeeeeeeeeeoeseeeseeeeeeeeeeseee e 2
67 | pUSE5GH LOCK WASHER, #10 .......cvvomveeereeeeeeeesesseeeseesessesssesesesess s s 2
68 | pUSZ6G3 NUT, #10 = 24 ..o 2
69 | pI7EGIA 14 GA WIRE (RED 5") .ovoovvesocveoesesssseesssesseess s 1
70
71 | pgre8UGOd TOGGLE SWITCH ...ooocoooeeececeeeevee e 1
72 | grEErcon TOGGLE GUARD .......oooovereeeeeeeeeee e 1
73 | grEzeson LABEL w...voooveoevee oo 1
74 | MUs70GY RIVET, 1/8" X 11/32" LG (ALUMINUM)........oovverreerreecreereeeeeeeseeeseeenen 2
75 | prBIZGog ELECTRIC ACTUATOR ......oorvrmeeiseeeessesesssesssessssessses e sss s 1
76 | p7BIZGOY SPACER ...ooovooeeeeeeesesss e 2
77 | @EEETOm CLEVIS PIN, 1/2" X 2 7/8" LG .cveoeveeveoeeeeseeeeeseesseeseeesseeesee e 1
78 | EIE83GI COTTER PIN, 15/32" X 2 13/16" LG ....vvooveeerveereeeeeeeeesseeeeeseeesseeseeeneee 2
79 | M@EEETs CLEVIS PIN, 1/2" X 1 3/4" LG w.rcvvoevoeeeeeeeseoeeesees e 1
80
81 | FZIE3GUY WIRE HARNESS (CONTROL) w...ooooomvieveeeeeeeeeeeeeseeeeeeeeeeees e 1
82 | [M7BIBGH WIRE TIE covoovooeveoeses oo 8
83
84 | FIZB3GUY ELECTRIC LIFT BRACKET ....coooovieeeeeeeseeeees s 1
85 | pUAEZGY BOLT, 7/16 - 14 X 7/8" LG.ooorveoeveereeereesseeseeeesses s 2
86 | pO73EGH LOCK NUT, 7/16 = 14 ..oooeoeoeeeeseeeeeeeeveeaesesesse s 2
87
88 | FIEBIGUT | WARNING LABEL ....o.oooooieeeceeocreeeeeseeeseeesseeeeeeseseseseseseeesessees s enesssneeon 1

Service Parts Manual

Page Q-14



.?sku=11098G5
.?sku=74165G01
.?sku=21320G4
.?sku=00150G4
.?sku=00565G5
.?sku=00526G3
.?sku=25976G14
.?sku=27680G01
.?sku=27447G01
.?sku=27446G01
.?sku=10570G9
.?sku=27612G03
.?sku=27613G01
.?sku=14443G10
.?sku=21683G1
.?sku=14443G11
.?sku=74163G01
.?sku=17618G1
.?sku=71283G01
.?sku=00462G7
.?sku=00734G1
.?sku=71489G01

WEATHER PROTECTION

Front of Vehicle

N
92 DETAIL B

14 g/w
é/w

Front of Vehicle N |

—

8,9
DETAIL C 18
DETAIL D
(FRONT) (REAR)

Page R-1 Service Parts Manual



WEATHER PROTECTION

Front Top

Strut REAR VIEW MIRROR

21 - Includes ltems 22 - 24

3-SIDED SOFT
ENCLOSURE

26 - Includes Items 27 - 28

Service Parts Manual Page R-2



WEATHER PROTECTION

Front of Vehicle

o

Windshield
Retainer

56
e
37

36— | strut
— ! ru
350y D ‘ ‘/

Front of Vehicle

o

Page R-3 Service Parts Manual




WEATHER PROTECTION

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 75040-G** SUN TOP KIT (INCLUDES ITEMS 2 - 19) ...uuiiiiiiiiiiiee e 1
2 E7069-GUT SUN TOP ...ttt 1
3 [(5045-G0g FRONT STRUT ..ottt 1
4 01035-G01 BOLT, 5/16 - 18 X 2 1/4" LGeeeiieeiie ittt 4
5 pO905-GY LOCK WASHER, 5/16" .......coevveereciceeieseesesieeiesesees s eesee s 4
6 [[5048-G0] SPACER, 1/2" ..ot 2
7 pU570-G2 WASHER, 5/16" .....coocvveveceeieeeeeesesiesieseeses s seseseesae s sassaes s seesensnes 6
8 [(5838-GU4 REAR STRUT (PASSENGER SIDE) .....ceiiiiiiiiiiiiiiiiiiiiee e 1
9 [(5838-G03 REAR STRUT (DRIVER SIDE)......cciiiiiiiiieiiiiiiiie it 1
10 p0685-G1 BOLT, 5/16 - 18 X 1 3/4" LG...etieiiiiiiiee e eiiieee ettt ee et 4
11 PUb0BU-Gg WASHER, 518" ... .ottt e e e e e s e e s s st eeeeeaees 8
12
13 11098-G6 LOCK NUT, 5/16 = 18 ...ttt 4
14 pu7s53-GYy SCREW, 1/4 - 20 X 2" LG (STAINLESS STEEL).....cooiiiitiiiiiieieeeeeee, 2
15 00753-G6 SCREW, 1/4 - 20 X 2 1/4" LG (STAINLESS STEEL).......ccoviiiiiiiiiiiiiieee 2
16 PIITO-GU7 WASHER, 1/4" (STAINLESS STEEL)....cccoiiiiiiiieiiiiiiee e 8
17 [[5051-G0T SPACER ..ottt 4
18 pU654-G3 LOCK NUT, 1/4 = 20 ...ttt 4
19 [[9853-G1 END CAP, 1" ...ttt 2
20
21 [9528-G2 REAR VIEW MIRROR KIT (REQUIRES SUN TOP)

(INCLUDES ITEMS 22 = 24) ..ot 1
22 [9296-G1 REAR VIEW MIRROR .......ocvuiviiieiiniiissees e sesiesieseeses s 1
23 19502-G2 SUPPORT BRACKET ...ttt ettt 1
24 [95Z27-G1 SCREW, #8 - 32 X 5/8" LG (STAINLESS STEEL)......ccoiiiiiiiieeeeeeee, 1
25
26 75367-G** 3-SIDED SOFT ENCLOSURE (REQUIRES SUN TOP)

(INCL ITEMS 27 = 28) oottt e et e e e e e e e e e e 1
27 * ENCLOSURE. ... e e e e e et e et ar e e ns 1
28 * VELCRO ..ttt e e e e e e e e e e e e e e e e e e e et e e et aneennnnnnn s AR
29

Service Parts Manual

Page R-4


.?sku=27069G01
.?sku=75045G05
.?sku=00905G8
.?sku=75048G01
.?sku=00570G2
.?sku=75838G04
.?sku=75838G03
.?sku=00685G7
.?sku=00660G8
.?sku=00753G5
.?sku=01110G01
.?sku=75051G01
.?sku=00654G2
.?sku=19853G1
.?sku=19528G2
.?sku=19496G1
.?sku=19527G1

WEATHER PROTECTION

Replacement parts for the windshield may be obtained from Eagle Parts, Inc. 1411 Marvin Griffin Rd. Augusta, GA
30906. Telephone (706) 790-6687.

* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
30
31 | [IZ66GOY | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 32 = 38) ..o, 1
32 | [I95EGUY WINDSHIELD (FULL) (LEXAN)......veeeeeeeeeeeeeee e 1
33 EGWHC12 SASH, 26" LG. oo eeeeeeeee e 2
34 EGWHS12 BOLT, 1/4 - 20 X 1 3/4" LG. (STAINLESS STEEL) w...vvrveeeeeeeeeereseresseennens 2
35 EGWHG12 WASHER, 1/4" (STAINLESS STEEL) ....vvoveooeeeeeeeeeeeeeeeeee oo 4
36 EGWHG13 RUBBER GROMMET .....coooeeieeseeeeeeeseeeseeeeseeeeeesese e es e eseees s 2
37 EGWHN12 LOCK NUT, 1/4 - 20 (STAINLESS STEEL) ... veeeeeeeeeeesseeseeseessseeesenns 2
38 EGWHL14 SAFETY LABEL......oeeeeeeeeeeeeeeeeeeee e 1
39
40
41
42
43
44 | [FI966-GU3 | WINDSHIELD KIT (FULL) (INCLUDES ITEMS 45, 33 - 37) ...ccooovveeceesreenneonn. 1
45 | [FII9B0-GUY WINDSHIELD (FULL) ..o 1
46
47 | [IU66-GU4 | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 48, 49, 34 - 37) ...ocovooovervn. 1
48 | [FI9BLGUY WINDSHIELD (SPLIT) ..o 1
49 EGWHC10 SASH, 12" LG, veveeeeeee oo 2
50
51
52
53
54 | [IU66-G0Z | WINDSHIELD KIT (SPLIT) (INCLUDES ITEMS 55, 56, 34 - 37) .....ovvvoevenenn. 1
55 | [I955-GUY WINDSHIELD (SPLIT) (LEXAN)....oeeeeeeeeeeeeeeeeeeeeeeeeeee e 1
56 EGWHC10 SASH, 12" LG, oottt 2

Page R-5

Service Parts Manual



.?sku=71966G01
.?sku=71954G01
.?sku=71966G03
.?sku=71960G01
.?sku=71966G04
.?sku=71961G01
.?sku=71966G02
.?sku=71955G01

WEATHER PROTECTION

Service Parts Manual Page R-6



WHEELS AND TIRES

- Includes ltems 2, 19, 20
- Includes ltems 5, 19, 20
- Includes Items 8, 19, 20
- Includes Items 11, 19, 20
- Includes Items 14, 15, 16

WOoONbBN -

1
1

Tire design may vary by Part Number

Ref Whi 3-1

Page S-1 Service Parts Manual



WHEELS AND TIRES

GOLD / SILVER SPOKE HUBCAP
28, 29

Service Parts Manual

Page S-2



WHEELS AND TIRES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 27770-G01 | WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 2, 19, 20) ............. AR
2 P8757-G0] CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED).......o...corveeerrrerrreennee. AR
3
4 27770-G03 | WHEEL AND TIRE ASSEMBLY, TURF SAVER (INCLUDES ITEMS 5, 19, 20) | AR
5 P8757-G03 CARLISLE TIRE (TURF SAVER 18 X 8.5 - 8, 4 PLY RATED) .................... AR
6
7 27770-G06 | WHEEL AND TIRE ASSEMBLY, LINKS (INCLUDES ITEMS 8, 19, 20) ............. AR
8 28757-G05 CARLISLE TIRE (LINKS 18 X 8.5 - 8, 4 PLY RATED).....c.o...ovveererrererrreennes. AR
9
10 | 27774-G01 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 11, 19, 20) ..| AR
11 | pB764=G08 CARLISLE TIRE (USA TRAIL 6 PLY 18.5 X 8.5 - 8, LOAD RANGE C) ...... AR
12
13 | E7783GU3 | WHEEL AND TIRE ASSEMBLY, USA TRAIL (INCLUDES ITEMS 14, 15 16)...| AR
14 | pr78as0g CARLISLE TIRE (USA TRAIL 5.70 X 8) ...covvooeveeeeeeereeeneeeeeeeeeeeeeenereeee AR
15 | B3B78G0T WHEEL RIM (4 LUG) .....oovveoeeeesseeessesesseeeessssesiesseseseessesesssssesssn oo AR
16 | 26482-G01 VALVE STEM w..oooocvooeeooeeeeseeeessesees s ese s AR
17
18
19 | pB759-G07 WHEEL RIM (4 LUG) .....ooeveoeeeeseeeseeseeseeeeeeeeeveeesesseeese s AR
20 | [BE7GY VALVE STEM w...oooovoooceceeeeeeeseeseeeeseeee e eeeseseee s eesse s AR
21
22
23
24
25
26
27 | 19241-G* GOLD SPOKE HUBCAP (OPTIONAL) -......vvoorveeeeeseeeeeeeeeeeeeeeee e AR
28 | 19241-G* SILVER SPOKE HUBCAP (OPTIONAL) ......covveeeeeeeeeeeeeeeeeeeeesee oo AR

Page S-3

Service Parts Manual



.?sku=28757G01
.?sku=28757G03
.?sku=28764G06
.?sku=27784G02
.?sku=27784G04
.?sku=33678G01
.?sku=28759G01
.?sku=11657G1

SPECIALTY PRODUCTS

SPECIALTY PRODUCTS

Service Parts Manual Appendix A-1




SPECIALTY PRODUCTS

SPECIAL TOOLS PART NO.
BATTERY MAINTENANCE KIT ..o eeeeeeeeeeseeeeeeseeeseeseeesees e es e seees e sseeeseesees e esesssees e eseeesesseeeseeseeeseseeseesse 25587-G01
SEAL INSTALLATION TOOL (REAR AXLE SHAFT SEAL «..vvrveveeveeeeeeeeseeeseeeeeeseeseeseeessseeeseessessseesessseseseses 18739-G1
BATTERY SET DISCHARGER, 36 VOLT, 75 AMP .....vooeeveeeeeeeeeeeeeeeeeeeeeeeeseeeseesees s s sseesseesesesees e s 28251-G01
CURRENT INDICATOR ...ttt ee et ee e eeeeeees et es s se et s ee st eeeseeeeeesees e seee s e seee s er e eseeeeeseeesena 16489-G2
DIGITAL MULTISMETER ..ottt see s e s ee et s e s ee s s es s e eseeseeseees e s es e sseseeeeeeeeeesees s 27481-G01
CRIMPING TOOL. oottt e e e e ee e es et e et ee s e s eee e ee et ee et e s eeseeseeesees et es et eee s eseees e eesseee e 27765-G01
SLIDE HAMMER (AXLE/HUB REMOVAL) ..o vt eeee oo eeeeeeeeseeseeee e seeesseseesseseeesesesseseeeseee e eseesseeeseeseesesesenenes 15947-G1
SLIDE HAMMER (AXLE REMOVAL ONLY) .voveeiveoeeeeeeeeeeeeeeeeeeeeseeeeeeseesssesesssesseeseseseeseesees e eseesseeesesseeeeeesesenes 18753-G1
TOUCH UP PAINT PART NO.
PEN 3 OUNCE (89 ML) - HUNTER GREEN .......veiveeveeeeeeeeeseseeeeeeeeeseseseeseeeseseeseeeseeseesseessesseeseeseeseesesseeees 28432-G02
PEN 3 OUNCE (89 ML) - CHAMPAGNE BEIGE ........uveoiveeeeeeeseeseeeeeeseeseeeeseeseesseeesseeesseesseeseeeseesesessseessensnees 28432-G01
PEN 3 OUNCE (89 ML) = WHITE ..ottt seeeeees e eeees e se e es e seeeeseseeee e es s sees e eseesseeseeeseeseseses e eseenee. 28432-G05
PEN 3 OUNCE (89 ML) - INDUSTRIAL YELLOW......oveueieeeeeseeeeeeeeeeeeseeesees e eseesseee e eseeeseeseessesseesessees s 28432-G03
PEN 3 OUNCE (89 ML) = ORANGE ... eeeeeeee e et es e se e ese e eee s e s eee s es e seeseseseseseeseeesseeeeeseeeeesenees 28432-G04
PEN 3 OUNCE (89 ML) = STEEL BLUE PEARL «....veoveeeeeeee et eeeeeeeeee e eseeeeeeseseee e eeseeesessesesessesees 28432-G*
PEN 3 OUNCE (89 ML) - CAMOUFLAGE PAINT (THREE PENS) ...v.veeve e eeeeeeeeeeeeeeesee s seeseeeeeeeseesesseen. 75831-G01
AEROSOL 12 OUNCE (360 ML) - HUNTER GREEN ......vvoiveeeeeeeeeeeeseeeseeeeesseesseeseseseeseesseeseesseeesesseeeseseseses 28140-G09
AEROSOL 12 OUNCE (360 ML) - CHAMPAGNE BEIGE .......veoiveeveeeeeeeeeeoeseesseesseeseeeeeaseesseeseesssssesseeeseeseneses 28140-G15
AEROSOL 12 OUNCE (360 ML) = WHITE ..ot eeeeeeeeeeeeeeeeeeeeesesses e eseesseeseeeseeseeeseeseessees s seeseeeseseses 28140-G03
AEROSOL 12 OUNCE (360 ML) - INDUSTRIAL YELLOW........cveverieeseeseeeeeeeeseeeseeseessesseeseeseees s seeeeeeseseees 28140-G14
AEROSOL 12 OUNCE (360 ML) - ORANGE ......cveeveeeeeeeeeeeeeeseeeeeeeseesseseess e seeeseesseeeeesseessesseeseeesees s eseesseee 28140-G13
AEROSOL 12 OUNCE (360 ML) - STEEL BLUE PEARL w...ceveeeeeeeeeeeeeeee e seeeeeeeseeeeeseeeseeseesseeereeseseeeseese. 28140-G**
MAINTENANCE PRODUCTS PART NO.
FORMULA 40 VINYL-COAT® = WHITE ....oveeeeeeeeeeeeeeeee e eeeee e se e eeees e eeeeeseeseee e esesesees e eseeeseeseesseeseeesees e eseeene. 28166-G01
PLEXUS® CLEANER, 7 OUNCE (210 ML) (FOR WINDSHIELDS) «......euveiveeeereeseeeseeeeeseesseesseeseeeseeseeeseeseen. 28433-G01
PLEXUS® CLEANER, 13 OUNCE (380 ML) (FOR WINDSHIELDS) ......vvrveeeeereseeeseseeseessesseeseeeeeseeeeeneen. 28433-G02
BATTERY PROTECTOR, 14 OUNCE (410 ML) SPRAY .......tvieeieeeeeeeeeeeeeeeseeeseeseeeseesesesseesseeseseseeseessesee. 75500-G01
WHITE LITHIUM GREASE, 14 OUNCE (410 ML) SPRAY ......cetvieerieeseeeseeeeeeseeeseeeseeseeesessesseessesseseessesseessens 75502-G01
PENETRANT/LUBRICANT, 15 OUNCE (440 ML) SPRAY .....voovoeveeeeeeeeeeeeeeeeeeeeseeseeeseeseeeseeseesseeseseseeseseseeseee 75503-G01
MULTI-PURPOSE CLEANER & DEGREASER, 14 OUNCE (410 ML) SPRAY .....vvvveeveeeereeeeeseseeeeseeseesenen. 75504-G01
MULTI-PURPOSE HAND CLEANER, 32 OUNCE (950 ML) LIQUID .. eoveoeeoeeeee e eeeeeeese e 75505-G01

Appendix A-2 Service Parts Manual




SPECIALTY PRODUCTS

BATTERY CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER .........coiiiiiiiiiic e 75506-G01
BIO-DEGRADEABLE CLEANER, 32 OUNCE (950 ML) WITH TRIGGER SPRAYER.........ccccccceviiiiiiiiiieeenn, 75507-G01
MULTI-PURPOSE VALUE PACK ... .ttt et e e e e e et e e e e e e e e e s s erees 75508-G01

* BATTERY PROTECTOR, 4 OUNCE (120 ML) SPRAY

* PENETRANT/LUBRICANT, 4 OUNCE (120 ML) SPRAY

* WHITE LITHIUM GREASE, 4 OUNCE (120 ML) SPRAY

* CARBURETOR & CHOKE CLEANER, 4 OUNCE (120 ML) SPRAY

Service Parts Manual Appendix A-3



SPECIALTY PRODUCTS

Notes:

Appendix A-4

Service Parts Manual




OPTIONS/ACCESSORIES

OPTIONS/ACCESSORIES

Service Parts Manual Appendix B-1




OPTIONS/ACCESSORIES

ITEM KIT NO.

ACCESSORIES LISTING KIT NO.

ASHTRAY KIT . ..o 75109-G0O4. . . ....
BALLHITCHKIT ... ... 74492-G02. ... ...
BUMPERKIT. . ... e 74292-G04. . ... ..
CLEVISHITCHKIT ... .. 74492-G05. . ... ..
DEFROSTER/COOLINGFAN .. ................. 74248-GO1. ... ...
DIFFERENTIALGUARD . ........... ... ... .. ... 25353-GO1.......
DOORSET ... 75856-GO* . ......
DOORSET (VINYL) ... .o 75855-GO1.......
ELECTRICDUMPKIT. . ... o 74637-GO1.......
GLOVEBOXDOOR ....... ... 75456-GO* . ... ...
HOUR METERKIT ... ... ... . 75113-G02.......
INSIDEMIRROR . .. ... o 27924-GO1.......
INSTRUMENT/SWITCHPANEL .. ............... 74250-GO1. ... ...
REAR VIEW MIRRORKIT. .. ...t 19528-G2........
SOFTENCLOSURE ............ ... ... 75367-GO1.......
STEEL CAB,W/ODOORS ..................... 75854-GO* .. ... ..
STROBE LIGHT. .. ... .. e 74245-GO1. ... ...
SUNTOPKIT ... e 75040-GO* . ......
TURN SIGNALKIT ... 75107-G0O2. ... ...
GOLD SPOKEWHEELCOVERS . ............... 19241-G*........
SILVER SPOKE WHEEL COVERS. . ............. 19241-G*........
WINDSHIELDS . ...... .. 71966-GO* . ... ...
WINDSHIELDWIPER . .. ... .. 74244-GO1. ... ...
WORKLIGHTS ... 74247-GO1. ... ...
WORK LIGHT BARWITHLIGHTS . .............. 71323-G04. ... ...
WORK LIGHT BARWITHSTROBE .............. 71323-G05. ... ...

COMMENTS

See BODY

See BODY

See BODY

See BODY

See CAB

See REAR AXLE
See CAB

See CAB

See TRUCKBED

See CAB

See WEATHER PROTECTION
See ELECTRICAL SYSTEM
See WHEELS AND TIRES
See WHEELS AND TIRES
See WEATHER PROTECTION

See CAB

See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM
See ELECTRICAL SYSTEM

Appendix B-2 Service Parts Manual




EZGO

A Textron Company

E-Z-GO Division of Textron, Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron, Inc.

Technical Communications Department




	FCV 3.ps
	

	EMG 3.ps
	
	

	TOC.ps
	
	

	HOW 1.ps
	
	
	
	
	

	ACL 3.ps
	
	
	
	

	BCO 3.ps
	
	
	
	
	
	
	
	

	BCP 3.ps
	
	
	
	
	
	
	
	

	BCL 3.ps
	
	

	BOD new.ps
	
	
	
	
	
	
	
	
	
	

	BRK 3.ps
	
	
	
	
	
	
	
	

	BRH 23.ps
	
	
	
	
	
	
	
	
	
	

	CAB 6.ps
	
	

	DSL 3.ps
	
	
	
	

	MTR 3.ps
	
	

	ELE 3.ps
	
	
	
	
	
	
	
	
	
	
	
	

	ESC 3.ps
	
	
	
	

	FSS 21.ps
	
	
	
	
	
	

	RAX 3.ps
	
	

	RSP 3.ps
	
	

	Seating.ps
	
	
	
	

	TBM 3.ps
	
	
	
	
	
	
	
	

	TBE 3.ps
	
	
	
	
	
	

	WEA 4.ps
	
	
	
	
	
	

	WHL 3.ps
	
	
	

	SPC 1.ps
	
	
	
	

	OPT 3.ps
	
	

	RCV 1.ps
	


